HARVESTING SUCCESS!

SPARE-PARTS-LIST
POTATO PLANTER

GL 34 Z

MODEL 2001

SERIAL NO.:

By all orders please give year and serial no.

All indications are not binding.

GRIMM

www.grimme.com



GRIMME

Landmaschinenfabrik GmbH & Co. KG

Postfach 12 65, D-49395 Damme
Hunteburger Str. D-49401 Damme
Telephone : +49 (0) 54 91/ 6 66-152-157

Fax, Admin.;  +49 (0) 54 91/ 6 66-298
Fax, Service:  +49 (0) 54 91 / 6 66-296

Internet : http://www.grimme.com
E-mail: grimme@grimme.com

E01247G1
EL-01.01-GL 34 Z



[ I
| EDP-NO. | DESCRIPTION

I I [ 1
| GROUP | PAGE |MODEL |
|E01247005 | INDEX | | 1 |2001

| ] ] | | |
ELEKTRO KIT TERMINAL-VERSION 440-1.1 E01247410
ELEKTRO KIT TERMINAL-VERSION 440-1.2 E01247415
ELEKTRO KIT STANDARD-VERSION 440-2.1 E01247420
ELEKTRO KIT STANDARD-VERSION 440-2.2 E01247425
VIDEO KIT 440-3 E01247430
CONTROL TERMINALS 440-4 E01247435
RANGE OF PLUGS 440-5 E01247440
PLANTING ELEMENT 500-1 E01247100
CUP BELTS 500-2 E01247105
OSCILLATOR MECHANIC 500-3 E01247110
OSCILLATOR ELECTRICAL 500-4 E01247115
CUP ELEMENT HOPPER FIX PANEL 500-5 E01247120
GRILL PANEL 500-6 E01247125
VIBRATING PANELS CUT SEED 500-7 E01247130
GRILL w ELEC VIBRATION 500-8 E01247135
PANELS FOR CHITTED SEEDS 500-9 E01247140
FURROW-OPENER RO FEELER DM400 510-1 E01247145
STONE-FURROW OPENER 510-2 E01247150
FURROW OPENERS FIXED 510-3 E01247155
BUNKER 2,5 t 520-1 E01247160
BUNKER HYDRAULICS 520-2 E01247165
RUBBER STRIP 520-3 E01247170
CHASSIS 530-1 E01247175
CHASSIS HYDRAULIC 530-2 E01247180
WALL PANELS RW 75 550-1 E01247185
WALL PANELS RW 80 550-2 E01247190
WALL PANELS RW 85 550-3 E01247195
WALL PANELS RW 90 550-4 E01247200
WALL PANELS RW 75-90-75 550-5 E01247205
WALL PANELS RW 76,2 550-6 E01247210
WALL PANELS RW 81,3 550-7 E01247215
WALL PANELS RW 86,3 550-8 E01247220
WALL PANELS RW 91,4 550-9 E01247225
MOUNTING FRAME RW 75 560-1 E01247230
MOUNTING FRAMEN RW 90 560-2 E01247235
WHEELS 570-1 E01247240
GEARBOX 580-1 E01247245
COVERING DISCS ASSEMBLY 600-1 E01247250
BEAM-COVERING DISCS ASSEMBLY 600-2 E01247255
COVERING BODIES ASSEMBLY 600-3 E01247260
AREA METER 610-1 E01247265
FEED INDICATOR 620-1 E01247270
ELECTRIC POWER SWITCH-OFF 640-1 E01247275
LIGHTING 650-1 E01247280

SET OF STICKERS 650-2 E01247285






[ I I I
| EDP-NO. | DESCRIPTION | GROUP PAGE |MODEL

| |
|E01247005 | INDEX | | 2 |2001
| | | 1 | |
FINAL CONVEYOR FRAME 670-1 E01247380
BOX 670-2 E01247385
UPPER PLATES 670-3 E01247390
GEARBOX-FERTILIZER BOX 670-4 E01247395
TINE OUTLET 670-5 E01247400
DISC OUTLET 670-6 E01247405
DRIVING LANE WIRING MANUAL 700-1.1 E01247290
DRIVING LANE WIRING ELEC 700-1.2 E01247295
DRIVING LANE WIRING MARKING 700-2 E01247300
TRACK INDICATOR 700-3.1 E01247305
TRACK INDICATOR TINE 700-3.2 E01247310
TRACK INDICATOR DISC 700-3.3 E01247315
HYDRAULIC LANE MARKERS 700-3.4 E01247320
SWITCH FOR HYD LANE MARKERS 700-3.5 E01247325
GUIDE DISC 700-4 E01247330
GUIDE SLIDE 700-5 E01247335
RIDGE PRESSURE ROLLERS 700-7 E01247345
SPEC SPROCKET F TUBER SPACING 700-8 E01247350
LOOSENING TINES 1 700-9.1 E01247355
LOOSENING TINES 2 700-9.2 E01247360
GUIDE TINES 700-10 E01247365
EQUIPMENT PICKLE 700-11 E01247370

EQUIPMENT CAMERA 700-12 E01247375



oLyLy2103

€l €l
—
=IN - W 1/73Nd-X 2|1gp> Au34jDq
LL ssnyosubaaing
8l J/Ng-X ™~ \N_\ ” O~
J1gus-X SR ; A =——
ov\ 1/01S-X , v07/52Z
\mv ZW - El N
oW Ll W1/3Ng-X B
m_NvTx/o W1/N8-X N g 18X W
_\ Q 2977
L y W1/PLS-X T
\ MHd3-X L
I 41 o %@Eﬂﬁ
— 1] Bunyb
\ t ng-X FIH__ Bunjgonalag n_“_)_\HU
0z Su B 1
s - ail
<)) — SNg-NVYI Gl ATH-X
e A
v NEREN Alddns Jamod Joj 821gDD -
T A _ _<U_>_ ‘ — _ BunjisinzsbunblosJa L_”Wm_ *
€l H)
m (WY A
Wd/Ng-X Ll Wd/3dNd-X SNE-NvI
8l
fugas-x
O, oy -
8K 4/N3-X o BBRRE
\ oo
I
6 G4




[
| EDP-NO.

I
PAGE |MODEL

I I I |
| DESCRIPTION | GROUP | |
|E01247410 | ELEKTRO KIT TERMINAL-VERSION | 440-1.1 | 1 |2001 |
| ] | ] | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| ]
1 B94.02205 1,00  TERMINAL,GBT650, PLANTING MACHI X
2 B94.01759 1,00 EXT LINE,8p,SCRE, M12X1.8m X
3 B94.01568 1,00 WAB w POSITION LIGHT R/H X
0 B94.01136 1,00  INCANDESCENT LAMP 12V/5W SOF X
4 B94.01567 1,00 WAB w POSITION LIGHT L/H X
0 B94.01136 1,00  INCANDESCENT LAMP 12V/5W SOF X
5 B94.02455 1,00 CABLE HARNESS,GL34Z,TERMINAL 34
6 300.48183 1,00 CABLE LIGHTING X
7 200.29053 1,00 TRACTOR SOCKET w CABLES X
8 300.52498 1,00 CON PIPEWORK SWITCH OFF X
0 B94.01751 2,00 VALVE PLUG,w DIODE, PG9 X
9 200.63425 1,00 COMPLETE SET TURNING SENSOR X
10 B94.01854 4,00 RECEIVER PHOTOELECTRIC BEAM,SE X
11 B94.01853 4,00  SENDER, PHOTOELECTRIC BEAM,SS X
12 300.44153 4,00 SENSOR CABLE FEED INDICATOR X
13 300.44149 8,00  OSCILLATOR MOTOR w PLUG X
14 B94.02200 1,00 MINI-MODULE MCA X
15 300.45195 1,00  SENSOR-CABLE, 1m,2p,A,SEALED X
16 B94.01675 1,00  SENSOR, IND,NAMUR,M18x1,Sn8 X
17 300.45152 1,00 CABLE OSCILLATING MOTOR X
18 200.36619 2,00 REAR LAMP R/H X
0 B94.01536 2,00  END-STOP-BLINK-LIGHT X
0 B94.01136 2,00 INCANDESCENT LAMP 12V/5W SOF X
0 B94.01127 2,00 INCANDESCENT LAMP 12V/21W BAl5 X
19 B94.01033 1,00  SOCKET,2P,8A,12V X
20 B94.02220 1,00 LICENCE PLATE w LIGHTING X
21 200.48469 1,00 CABLE CONTROL SWITCH 2p X
0 015.22552 1,00  BRACKET 3X40X180
0 B94.01856 1,00 CABLE CONTROL SWITCH, 10,18 X



(f
X—FAHRG/&

1

M12

- M16 O
X-FAHRGM/R N
2
] — qd M1 yd
X-FAHRG/RM — —J]  M15 O
- 3 X -FAHRGM/RM
/ .
T1T1T1
1111
7 =
E (] s3
X-ERW
Hes ﬂ 0 M0
X-FAHRG/L _ I o
3 X-FAHRGM/LM
2
N __l (] M9 /
X-FAHRG/ _ o 5
3

X-FAHRGM/L

E01247415



[
| EDP-NO.

I
PAGE |MODEL

T I I 1
| DESCRIPTION | GROUP |
|E01247415 | ELEKTRO KIT TERMINAL-VERSION | 440-1.2 | 1 |2001
| | | ] 1 ]
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L ]
1 B94.01859 4,00 ACTUATOR, FTG245, STROKE40, X
2 B94.02251 4,00  ACTUATOR, FTG245, STROKE130 X
3 200.46392 4,00 CON PIPEWORK ACTUATOR X
4 B94.02201 1,00 MINI-MODULE MCB X
5 B94.02453 1,00 CABLE HARNESS,GL34K+KG, TERMINA 34



027472103

S LW 2)qu> AJ3lipqg
ssnjyJsuDallaljbg
- _ O~
LL 1/Ng-X q/3NA-X o J
/188X / *
6 0/// Y0¥%/GZ
N =N ZW m
975X\ 1g-x m_ )
W1/Ng-X W1/3NA-X
: | | .
—o—
] SHIA-X
] ]
SHAH-X g T
] Sunyby
mr\ ] uc:Eu:w_mm_\ n_mu_
Eu ng-x | H ,
\ T Alddns Jamod Joj 91gp>D
oL ] BunI@|NZSbunNbJOS ISA —<f)
e 1T san3-x m: \ SdIAA=X
[¢] [¢)
LW €W T+ 1o 1S O _
WH/Ng-X We/3nd-X | 7
/ | / wx
(1)
fagas-x | 6 m/ i

T e

d/Nng-X

7
d/3Nd-X




[
| EDP-NO.

I
PAGE |MODEL

T I T ]
| DESCRIPTION | GROUP | |
|E01247420 | ELEKTRO KIT STANDARD-VERSION | 440-2.1 | 1 |2001
| ] | ] | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 B94.02454 1,00 CABLE HARNESS,GL34Z,SWB 34
2 300.48183 1,00 CABLE LIGHTING X
3 200.46397 1,00 SWITCH BOX GL X
4 200.29053 1,00 TRACTOR SOCKET w CABLES X
5 B94.01568 1,00 WAB w POSITION LIGHT R/H X
0 B94.01136 1,00 INCANDESCENT LAMP 12V/5W SOF X
6 B94.01567 1,00 WAB w POSITION LIGHT L/H X
0 B94.01136 1,00 INCANDESCENT LAMP 12V/5W SOF X
7 200.46399 1,00 CABLE CONTROL SWITCH w SWITCH X
0 B94.02198 1,00 SWITCH OF CABLE CONTROL,2EYES X
0 015.22552 1,00  BRACKET 3X40X180
8 200.48469 1,00 CABLE CONTROL SWITCH 2p X
0 015.22552 1,00  BRACKET 3X40X180
0 B94.01856 1,00 CABLE CONTROL SWITCH,10,1S X
9 300.44149 8,00  OSCILLATOR MOTOR w PLUG X
10 300.45152 1,00 CABLE OSCILLATING MOTOR X
11 200.36619 2,00 REAR LAMP R/H X
0 B94.01536 2,00  END-STOP-BLINK-LIGHT X
0 B94.01136 2,00  INCANDESCENT LAMP 12V/5W SOF X
0 B94.01127 2,00  INCANDESCENT LAMP 12V/21W BAl5 X
12 B94.01033 1,00  SOCKET, 2P, 8A,12V X
13 B94.02220 1,00 LICENCE PLATE w LIGHTING X



QZ7.,72103

1/ WDHHY 4-X ,
/

o €A S/OHHY 4-X
- o= o p—T1
S e
/ W1/ WDHHY 3-X € -

: ' /s

CES amW b — s

L CES e p——== ;
) .rl.L
€
WS/ WDHHY 4-X .
/

O SIW P zm JOMHY 4-X
. O W p—— ﬁﬁ
s L
/ H/WDHHY 4-X £ y

: . /

CE5 s p{j—— _ 4/DYHY 4-X

L] (@) == R L L
L

Z SISA-X

Alddns Jssmod Joj 31goD

£

Bunjainzsbunbliasiaa

|
N SII9A-X



—

T
PAGE |MODEL

T I I ]
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247425 | ELEKTRO KIT STANDARD-VERSION | 440-2.2 | 1 |2001
| | | | ] |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| ]

1 B94.02215 1,00 CABLE HARNESS,GL34%,SWB 34
2 200.46398 1,00 SWITCH BOX X
3 B94.01859 2,00  ACTUATOR, FTG245, STROKE40, X
4 200.46392 2,00 CON PIPEWORK ACTUATOR X
5 B94.02251 2,00  ACTUATOR, FTG245,STROKE130 X



4 /5
®

/
_ jﬂolf@/

Monitor _H] Kamera 2

tceirm]
DREEEE &

T ¢

\
L J
2
— - 4L-fach/fold
8 Multiplexer
[ - - ] 7
L /

\

Kamera 1 S

E01247430



I
PAGE |MODEL

I ! I I 1
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247430 | VIDEO KIT | 440-3 | 1 |2001
| ] ] ] ] |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
1 |

1 B94.02101 1,00 VIDEO-FLAT SCREEN MONITOR X

0 B94.02020 1,00 FIXING SET, GBT/GBX X

2 200.42766 1,00 MAIN SUPPLY LEAD VIDEO MON X

0 B94.01692 1,00  SENSOR,LINE,4X0.5,2m,M12X1-GE X

0 B94.01709 1,00 KFZ-PLUG,2P,w FUSE X

3 015.25610 1,00  BRACKET 2X90X100

0 B99.01503 2,00 HHC-SCREW M8X25 DIN933-8.8-GAL 8X25

0 B99.04033 2,00 CAGE-NUT M8 [M8-R-123-32] M8

4 061.01861 1,00  JOINT 30X30X2X30

0 B99.01240 1,00 MH-SCREW M8X50 DIN603-8.8-GAL 8X50

0 B99.03115 1,00  CONTACT-WASCHER FORM M 10 10

0 B99.01811 1,00 WING NUT M8 DIN315 M8

5 B94.02222 2,00  VIDEO CAMERA,BLACK-WHITE,w/o X

0 018.00651 2,00  CAMERA BRACKET 2X40X250

6 B94.01759 1,00 EXT LINE,8p,SCRE, M12X1.8m X

7 B94.01683 2,00  EXT LINE,8p, SCREENED,M12x1,2m X

8 B94.02044 1,00  VIDEO-MULTIPLEXER, 4-TIMES X



CEYL72103

Zl

[l

e

B

T oogooo)

° Ooooog
OO00000
& OOOooog

— ]
DO_QJEED

-



|
PAGE |MODEL

I I [ 1
| EDP-NO. | DESCRIPTION | GROUP [
|E01247435 | CONTROL TERMINALS | 440-4 | 1 |2001
} | ] ] | 43
| POS. CODE NO. QTY DESCRIPTION MEASURES
| .
1 B99.03053 4,00 LOCKING DISK 63 DIN470 63
0 B99.01340 2,00 MH-SCREW w/o SQ M8X12 DIN603-8 8X12
2 015.21413 1,00  PLATE 2X115X165
3 B94.02205 1,00  TERMINAL,GBT650,PLANTING MACHI X
0 B94.02020 1,00 FIXING SET, GBT/GBX X
4 B94.01759 1,00 EXT LINE, 8p,SCRE, M12X1.8m X
5 200.46397 1,00 SWITCH BOX GL X
0 B94.01874 1,00 BOX w POTI,GL,120X80X85 X
0 B94.01367 2,00  FLAT-SAFETY INSET 15 AMP X
6 B94.01043 2,00 ON/OFF-SWITSCH BLACK STC X
7 200.50956 1,00 POTI F DR2V X
0 B94.01753 1,00 ADJ LEVER,DM15,black,AXLE DM6 X
0 B94.02451 1,00 POINT DISC,ADD PA,KNOB,TRANS X
0 B94.01755 1,00 CAP,ACC,KNOB,DM15,black X
0 B94.02211 1,00 MODULE SPEED ADJUSTMENT X
0 200.48165 1,00 CONNECTION SET SPEED ADJ X
8 B94.01478 2,00  3CHANNEL PLUG X
9 B94.01191 1,00 PLUG HAN3A 8
0 B94.0119%4 1,00 BUSH INSET,8p,w/o CONTACTS 8
10 B94.01718 2,00 SELECTOR SW,3POS,1L-0-1L,P9 X
0 B94.01617 4,00 CONTACT ELEMENT, 1NC,1NO,P9B11V X
11 B94.01479 1,00 SOCKET 3CHANNEL w CAP X
12 B94.01191 1,00  PLUG HAN3A 8
0 B94.02197 1,00 BUSH INSET,4p+EARTH 5
13 200.46398 1,00 SWITCH BOX X
0 B94.02210 1,00 BOX 2-DRIVE LARE X
0 B94.01367 2,00  FLAT-SAFETY INSET 15 AMP X



077L72103

ul ' e
L Z 7 L Z € L Z 3
S 9 8 7 S g9 € v, Z
e N, N =\
62 8<c
\.\.\\ \ //./
ml 0 ul n
7 3 L € Z l z L u _I_\|._
g | 2|9 |s 9o | s |7 s | ¢ z
\ R
=74 7Z 4 ZZ
£l L
8
\HH%EEN
10d-zv /
] ™~
~
St Vi A ﬁ ——{] s=uu-0sm)
7L 7 7

/11

W




[
| EDP-NO.

I
PAGE |MODEL

I | I |
| DESCRIPTION | GrOUP | |
|E01247440 | RANGE OF PLUGS | 440-5 1 1 |2001
| ] | | ] |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 B94.01032 1,00 PLUG 2CHANNEL X
2 B94.01478 1,00  3CHANNEL PLUG X
3 B94.02197 1,00 BUSH INSET,4p+EARTH 5
4 B94.02196 1,00 PIN SOCKET, 4p+EARTH, 5
5 B94.01194 1,00 BUSH INSET,8p,w/o CONTACTS 8
6 B94.01193 1,00 PIN INSERT 8POLE w/o CONTACTS 8
7 B94.02227 1,00 EXTRACTION TOOL,MICRO-TIMER X
8 B94.02226 1,00 EXTRACTION TOOLS, POWER-TIMER X
9 B94.01192 1,00  SOCKET HAN3A 8
10 B94.01191 1,00 PLUG HAN3A 8
11 B94.01849 2,00  SINGLE-WIRE-SEAL X
12 B94.02224 1,00 MICRO-TIMER BUNKER-CONTACT X
13 B94.02223 1,00  JUN.POWER-TIMER, FEMALE X
14 B94.02228 1,00 MICRO-J2/JTP-CASE 42p X
15 B94.02192 1,00  RUBBERHOAD, 42p X
16 B94.01844 1,00 HOU SUPERSEAL-CON,MALE, 4p X
17 B94.01843 1,00 HOU SUPERSEAL-CON,MALE, 3p X
18 B94.01842 1,00 HOU SUPERSEAL-CON,MALE, 2p X
19 B94.01839 1,00 HOU SUPERSEAL-CON, FEMALE, 4p X
20 B94.01838 1,00 HOU SUPERSEAL-CON, FEMALE, 3p X
21 B94.01837 1,00 HOU SUPERSEAL-CON, FEMALE, 2p X
22 B94.01087 1,00 FLAT PLUG HOUSING 2CHANNEL X
23 B94.01361 1,00 CASE F FLAT PLUG 4POLED X
24 B94.01533 1,00 FLAT PLUG HOUSING 6-FOLD X
25 B94.01363 1,00 CASE F FLAT PLUG 6POLED X
26 B94.01318 1,00 FLAT PLUG w FIXING 0,5-1 X
27 B94.01084 1,00 FLAT PLUG w RZ 6,3mm 1,25-2,5 X
28 B94.01086 1,00 FLAT SOCKET HOUSING 2POLES X
29 B94.01099 1,00 FLAT SOCKET HOUSING 4POLES X
30 B94.01532 1,00 FLAT SOCKET HOUSING 6-FOLD X
31 B94.01564 1,00 HOUSING F FLAP SOCKET 8-POLE X
32 B94.01316 1,00 FLAT SOCKET w FIXING 0,5-1 X
33 B94.01083 1,00 FLAT SOCKET w FIXING X
34 B94.01317 1,00 FLAT SOCKET w FIXING 4-6 X
35 B94.01147 1,00 CONTACT PIN 0,75 X
36 B94.01149 1,00 CONTACT PIN 1,5 X
37 B94.01881 1,00 CRIMP PIN,2.5,SILVER PLATED X
38 B94.01148 1,00 CONTACT BUSH 0.75 X
39 B94.01150 1,00 CONTACT BUSH 1,5 X
40 B94.01882 1,00 CRIMP RECEPTACLE,2.5,SILVER-PL X
41 B94.02225 1,00 SINGEL WIRE SEAL,GREY X
42 B94.01847 1,00 TAB-PIN,MALE,1.0-1.5 X
43 B94.01848 1,00 RECEPTACLE-PIN,FEMALE,1.0-1.5 X



E01247100



I I
| EDP-NO. PAGE |MODEL

I ] I 1
| DESCRIPTION | GrROUP |
|E01247100 | PLANTING ELEMENT | 500-1 \ 1 |2001
| | | | | |
[ |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 100.55953 4,00 DROP TUBE X
2 100.43497 4,00  PULLEY X
3 060.02961 4,00 AXLE TUBE 40X6X360
4 B96.00247 8,00 SLIDE BEARING BUSH MSM-2532-20 X
5 B99.02613 8,00 RETAINING RING A 40X1,75 DIN47 40X1,75
6 B99.02434 4,00 LINCH PIN GAL 8X45 8X45
7 088.00514 8,00  LIMITING DISC 5X340
8 B99.04202 32,00  THREAD CUTTING SCW7516-D-6X12 6X12
9 015.21712 32,00  PROFILE WASHER 1X30
10 057.03749 8,00 BEARING RING 80X8X26
11 B96.00088 8,00 DEEP GROOVE BA BEARING 6008-2 40-68-15
12 097.00128 8,00 PRESSURE SPRING 6-33-110
13 097.00129 8,00 PRESSURE SPRING 4-20-102
14 099.00162 8,00  HHC-SCREW M10X190 10X190
15 019.00840 8,00  COVER 1,5xX48
16 037.03114 4,00 AXLE SHAFT 19,98X320
17 088.00525 8,00  PULLEY 68
18 B99.01941 8,00 GRUB SCREW M12X20 DIN915-3,5  12X20
19 B96.00246 8,00 TWO HOLE FLANGE BEARING RAT20 X
20 088.00558 4,00 DISCONNECT WEDGE X
21 018.00639 4,00 AMPLIFICATION 1,5X145X168
22 100.43501 4,00  INSERT PLATE X
23 089.01155 16,00  STICKER 50X60
24 088.00528 4,00 GUIDE BAR L/H 70X100
25 088.00529 4,00 GUIDE BAR R/H 70X100
26 B99.04020 8,00 SELF-TAPPING SCREW DIN798 ST4. 4,8X13
27 B99.04073 8,00 SELF-TAPPING SCREW 7981 ST4.8X 4,8X9,5
28 200.44531 8,00 ADJUSTING PIN X
29 088.00527 4,00 SECTION RIDGE X
30 019.01068 4,00 CLOSING PLATE L/H 1,5X109X676
31 019.01069 4,00 CLOSING PLATE R/H 1,5X109X676
32 B99.01224 16,00 MH-SCREW w/oS M8X16 DIN603-8.8 8X16
33 076.02293 4,00  VISUAL WINDOW 6X220X360
34 B99.04072 4,00 SELF-TAPPING SCREW 7981 5X13  5,5X13
35 015.21667 8,00  BRACKET 5X75X94
36 019.00825 4,00  SHACKLE 2X30X213
37 037.03067 6,00 U-BOLT M16 GAL 16X518
38 015.28205 2,00 LEDGE 2X34X600
39 015.28206 2,00  LEDGE 2X34X620
40 B89.04044 4,00  SQUARE PLUG 90X70X3-5,5 F X
41 037.03995 8,00  BOLT 8X120
42 015.31088 4,00 BRACKET R/H 6X70X247
43 015.31230 4,00 BRACKET L/H 6X70X247
44 088.00724 8,00  PULLEY 1X78X41
45 B99.02617 8,00 RETAINING RING A 50X2 DIN471  50X2
46 B99.03316 16,00  SHEET METAL NUT M8 LUNO0O09 M8
47 076.02942 4,00 AERATED MATERIAL SEAL 50X80X215



E01247105



I I I

| EDP-NO. | DESCRIPTION | GROUP PAGE |MODEL
| |
| ]

ul
o
o
[
\S]

|
|E01247105 CUP BELTS 1 |2001
| | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| ]
1 200.44768 1,00 ELEVATOR BELT 36 GREEN CUPS X
2 200.44769 1,00 ELEVATOR BELT 40 RED CUPS X
3 088.00566 1,00 RED INSERT CUP X
4 088.00567 1,00 GREEN INSERT CUP X
5 099.00187 2,00 ELEVATOR SCREW M6
6 B99.03086 2,00 PLAIN WASHER 6,5X13X1 GALV (AR 6,5
7 B99.01806 2,00  HEXAGON NUT DIN985-M6-8-GAL M6
8 088.00526 2,00 SIDE PIECE 80X192
9 087.00328 1,00  PERLON-CONNECTER 2,5X230
10 088.00568 1,00 SMALL BLUE INSERT CUPS X
11 088.00569 1,00 MEDIUM BLACK INSERT CUPS X
12 088.00570 1,00  SMALL NATURE INSERT CUPS X



MTARTRT PLRRRN

»
Y —
/S g—
5 . %\
/5’ _ oo

E01247110



[
PAGE |MODEL

[ I I I 1
| EDP-NO. | DESCRIPTION | GrROUP |
|E01247110 | OSCILLATOR MECHANIC | 500-3 | 1 |2001
| | | | | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES {
| |
1 100.52259 1,00 CLAMP TUBE X
2 015.23243 1,00 ADJUSTING LEVER 6X41X344
3 100.44345 1,00  BRACKET X
4 061.01734 1,00 BUSH 20X20X3X420
7 B89.02435 1,00 STAR GRIP M12X40 DIN6336A X
8 088.00532 2,00 BEARING BUSH 50-23
9 088.00531 1,00  ROLLER 48
10 B99.02404 2,00 COTTER PIN 3,2X32 DIN 94-GAL  3,2X32
11 B99.01912 2,00 SET SCREW M10X12 DIN916 10X12
12 023.12772 1,00 CLAMPING LEVER 25X8X70
13 B99.01266 1,00 MH-SCREW M10X40 DIN603-8.8-GAL 10X40
15 B99.01819 1,00 HEXAGON NUT M10 DIN934-8-GAL  M10
16 031.02610 1,00 AXLE 26X41
17 B99.01503 1,00 HHC-SCREW M8X25 DIN933-8.8-GAL 8X25
18 B99.03095 1,00 DISC B8,4 DIN125-GAL 8,4
19 B99.01541 1,00 HHC-SCREW M12X20 DIN933-8.8-GA 12X20
22 B99.03038 1,00 PLAIN WASHER 11X25X2 GAL 11
24 100.52260 1,00 ADJUSTING SPINDLE X
25 B99.03510 1,00 FORK JOINT A 10X40 DIN71751 10X40
26 B89.02434 1,00 SQUARE-HEADED HANDLE M10 6335B X
27 089.01417 1,00 DIAL X
28 B99.03133 1,00 WASHER 10 DIN1440 V2A 10X20X2,5

29 B99.03048 2,00 PLAIN WASHER 25X44X1,5 GAL 25



MIRTTRRET LR VRY AN

- 28
Ay
L

31 ||

EO01247115



I
PAGE |MODEL

I [ 1
| EDP-NO. DESCRIPTION | GROUP | |
|E01247115 OSCILLATOR ELECTRICAL | 500-4 | 1 |2001
| | | ] |
| |
| POS. CODE NO. DESCRIPTION MEASURES
| |

1 061.01734 1,00 BUSH 20X20X3X420
2 100.52259 1,00 CLAMP TUBE X
3 015.23243 1,00 ADJUSTING LEVER 6X41X344
6 300.44149 1,00 OSCILLATOR MOTOR w PLUG X
7 200.67924 1,00 SHAKE DISC X
8 100.43633 1,00 MOTOR BRACKET X
9 B96.00014 1,00 DEEP GROOVE BA BEARING 6003-2 17-35-10
10 B99.02638 1,00 RETAINING RING J 35X1,5 DIN472 35X1,5
11 B99.02602 1,00 RETAINING RING A 17X1 DIN471  17X1
12 037.03154 1,00 ECCENTRIC 22X23,2
13 B99.01936 1,00 GRUB SCREW M6X8 DIN916 6X8
14 B99.01912 2,00 SET SCREW M10X12 DIN916 10X12
15 B99.02404 2,00 COTTER PIN 3,2X32 DIN 94-GAL  3,2X32
16 088.00532 2,00  BEARING BUSH 50-23
17 B99.01266 1,00 MH-SCREW M10X40 DIN603-8.8-GAL 10X40
18 B99.03038 1,00 PLAIN WASHER 11X25X2 GAL 11
19 B99.01819 1,00 HEXAGON NUT M10 DIN934-8-GAL  M10
24 031.02610 1,00 AXLE 26X41
25 088.00531 1,00 ROLLER 48
26 B99.03095 1,00 DISC B8,4 DIN125-GAL 8,4
27 B99.01503 1,00 HHC-SCREW M8X25 DIN933-8.8-GAL 8X25
28 023.12772 1,00 CLAMPING LEVER 25X8X70
29 B89.02435 1,00 STAR GRIP M12X40 DIN6336A X
30 B99.01541 1,00 HHC-SCREW M12X20 DIN933-8.8-GA 12X20
31 100.52260 1,00 ADJUSTING SPINDLE X
32 B99.03510 1,00 FORK JOINT A 10X40 DIN71751 10X40
33 B89.02434 1,00  SQUARE-HEADED HANDLE M10 6335B X
34 089.01417 1,00 DIAL X
35 B99.03133 1,00 WASHER 10 DIN1440 V2A 10X20X2,5
36 B99.03048 2,00 PLAIN WASHER 25X44X1,5 GAL 25



0ZLLv7Z104d




I
PAGE |MODEL

[ I I I 1
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247120 | CUP ELEMENT HOPPER FIX PANEL | 500-5 | 1 |2001
| | | | ] ]
| ]
| POS. CODE NO. QTY DESCRIPTION MEASURES
1 ]

1 018.00748 4,00  BOTTOM PLATE 2X473X530

2 018.00788 4,00 BOTTOM PLATE 2X469X477

3 B95.05115 12,00 BUFFER ON HOLE 30X30 M8 X

4 B99.01224 12,00 MH-SCREW w/oS M8X16 DIN603-8.8 8X16

5 B99.03008 8,00 PLAIN WASHER 8.4X20X2 GAL 8,4

6 B99.01816 8,00  HEXAGON NUT DIN985-M8-8-GAL M8

7 B99.01811 4,00 WING NUT M8 DIN315 M8



STAYAZANE!




I
PAGE |MODEL

I I I I 1
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247125 | GRILL PANEL | 500-6 l 1 |2001
I | 1 | | JI
| POS. CODE NO. QTY DESCRIPTION MEASURES
| ]

1 018.00748 4,00 BOTTOM PLATE 2X473X530

2 100.50166 4,00  GRATING X

3 B95.05115 12,00 BUFFER ON HOLE 30X30 M8 X

4 B99.01224 12,00 MH-SCREW w/oS M8X16 DIN603-8.8 8X16

5 B99.03008 8,00  PLAIN WASHER 8.4X20X2 GAL 8,4

6 B99.01816 8,00  HEXAGON NUT DIN985-M8-8-GAL M8

7 B99.01811 4,00 WING NUT M8 DIN315 M8



E01247130



I
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | l
|E01247130 | VIBRATING PANELS CUT SEED | 500-7 | 1 |2001
| 1 | | ] .|
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES l
L |
1 300.44149 1,00  OSCILLATOR MOTOR w PLUG X
0 B99.01780 4,00  SOCKET H.C.SCREW DIN912 M5X12- 5X12
2 015.30083 1,00  BRACKET 5X99X272
3 B99.03575 1,00  WORM-CLAMP SGL10-16/8SKZ X
4 089.01844 1,00  COVER 90
5 031.02687 1,00  ECCENTRIC 60X35
6 B96.00015 1,00 DEEP GROOVE BA BEARING 6004-2 20-42-12
7 037.03047 1,00 COUNTER SUPPORT 30X22
8 015.23053 1,00 BEARING PLATE 4X147X175
9 015.33106 1,00 GUARD PLATE 1X130X169
10 018.00830 1,00 BOTTOM PLATE 2X469X477
11 B95.05115 4,00 BUFFER ON HOLE 30X30 M8 X
12 015.30032 1,00  STAY 5X50X511
13 018.00748 1,00 BOTTOM PLATE 2X473X530
14 B99.01788 12,00 CS-SCREW M8X20 DIN7991-GAL 8X20
15 B99.03099 2,00 WASHER A 8,4 DIN9021-POLY 8,4
16 B99.01811 1,00 WING NUT M8 DIN315 M8



GELL7Z104




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP |
|E01247135 | GRILL w ELEC VIBRATION | 500-8 | 1 |2001 ]
| ] | 1 | ]
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 018.00748 4,00 BOTTOM PLATE 2X473X530
2 100.50166 4,00 GRATING X
3 B95.05115 16,00 BUFFER ON HOLE 30X30 M8 X
4 B99.01816 20,00 HEXAGON NUT DIN985-M8-8-GAL M8
5 B99.03008 16,00 PLAIN WASHER 8.4X20X2 GAL 8,4
6 B99.01811 4,00 WING NUT M8 DIN315 M8
7 015.30032 4,00  STAY 5X50X511
8 015.30083 4,00  BRACKET 5X99X272
9 B99.01502 4,00 HHC-SCREW M8X20 DIN933-8.8-GAL 8X20
10 B99.03099 4,00 WASHER A 8,4 DIN9021-POLY 8,4
11 300.44150 4,00 OSCILLATOR MOTOR w/o PLUG X
12 089.01844 4,00  COVER 90
13 B99.03575 8,00  WORM-CLAMP SGL10-16/8SKZ X
14 B99.01780 16,00 SOCKET H.C.SCREW DIN912 M5X12- 5X12
15 031.02687 4,00  ECCENTRIC 60X35
16 B96.00015 4,00 DEEP GROOVE BA BEARING 6004-2 20-42-12
17 037.03047 4,00 COUNTER SUPPORT 30X22
18 B99.01508 4,00 HHC-SCREW M10X20 DIN933-8.8-GA 10X20
19 B99.03115 4,00  CONTACT-WASCHER FORM M 10 10



E01247140



[ I I T
|EDP-NO. | DESCRIPTION | GROUP PAGE |MODEL
| |
| ]

|
l
|E01247140 PANELS FOR CHITTED SEEDS 500-9 1 |2001 |
| | |
[ 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 088.00700 1,00 PANELS FOR CHITTED SEED X
2 100.49502 1,00  INSERT X
3 088.00690 2,00 SPRING BAR 5X30X200
4 015.29045 1,00 ENGINE BRACKET 5X90X170
5 300.44149 1,00 OSCILLATOR MOTOR w PLUG X
6 037.03154 1,00 ECCENTRIC 22X23,2
0 B99.01936 1,00 GRUB SCREW M6X8 DIN916 6X8
0 B99.01780 4,00 SOCKET H.C.SCREW DIN912 M5X12- 5X12
7 015.28797 1,00 BEARING BRACKET 12X45X144
8 B96.00014 2,00 DEEP GROOVE BA BEARING 6003-2 17-35-10
9 B99.02602 1,00 RETAINING RING A 17X1 DIN471  17Xx1
10 B95.05092 6,00 STOPPER 25X16 M6 X
11 B99.01811 2,00 WING NUT M8 DIN315 M8
12 B99.01702 2,00 WING SCREW M8X25 DIN 316 8X25
14 088.00542 1,00 SECTION RIDGE X
15 076.02939 2,00 SEALING RUBBER STRIP 3X195X610
16 018.00832 2,00 CLAMPING STRIP 1X30X390
17 018.00831 2,00 CLAMPING PIECE 1X30X118

18 B99.02519 14,00 POP-RIVET 4,8X16,51 304 4,8X16,51



EO01247145



[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247145 | FURROW-OPENER RO FEELER DM400 | 510-1 | 1 |2001
| | | | | |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| I
1 100.52067 1,00  FURROW OPENERS X
2 015.23687 1,00 LEVER UPPER 6X45X654
3 100.44816 1,00 LEVER R/H X
4 100.44817 1,00 LEVER L/H X
5 100.44898 1,00  BRACKET X
6 100.44900 1,00 LEVER X
7 100.44920 1,00 LEVER X
8 100.44899 1,00 EXCHANGE WEAR POINT X
9 015.24152 1,00 ADJUSTING ANGLE 3X31X165
10 031.02725 1,00  SCRATCHING 24,98X150
11 097.00108 1,00 TENSION SPRING 3-16-130
12 B89.02191 1,00 UPPER GUIDE M20X2 190-16 X
14 B93.05621 1,00 ROLLER FEELER DM=400 X
15 B99.02431 1,00 LINCH PIN 4,5 4,5
16 B99.03571 2,00 COLLAR A25 DIN705 YELLOW GAL 25
17 B96.00255 2,00  PLAIN BEARING MFM-2532-20 X
18 B96.00254 2,00  PLAIN BEARING MFM-1622-20 X
19 089.01206 2,00  PROTECTION CAP X
21 B99.02414 1,00 COTTER PIN 5X40 DIN94-GAL 5X40
22 060.03254 1,00 TUBE 25X6X207
23 B99.01421 1,00 HHC-SCREW M12X240 DIN931-8.8-G 12X240
24 031.02755 1,00 BUSH 35X14



E01247150



[ T
| EDP-NO. PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247150 | STONE-FURROW OPENER | 510-2 { 1 |2001
| ] 1 I | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 100.49713 1,00 FURROW OPENERS X
2 100.49725 - 1,00 BEARING BLOCK X
3 100.49887 1,00 MOUNTING TUBE X
4 015.29135 1,00 BRACKET R/H 8X297X673
5 015.29136 1,00 BRACKET L/H 8X297X673
6 015.29407 1,00 WEAR PLATE R/H 6X112X273
7 015.29405 1,00 WEAR PLATE L/H 6X112X273
8 015.29420 1,00  INTERMEDIATE PIECE 8X130X235
9 060.02011 2,00  SPACER TUBE 18X2, 5X24
10 015.29349 1,00 PRESSING PIECE 10X80X210
11 B95.05114 1,00 RUBBER HOLLOW SPRING X
12 037.04186 1,00  TIGHTENING NUT 39, 98X80
13 B99.01533 1,00 HHC-SCREW M16X120 DIN933-8.8-G 16X120
14 037.01016 1,00  BOLT 29,98X284
0 B99.01087 2,00  HHC-SCREW M16X25 DIN933-8.8-GA 16X25
0 B99.01870 2,00 HEXAGON NUT DIN985-M16-8-GAL  M16
0 B99.02326 2,00 SPRING SLOTTED PIN DIN1481-8X4 8X45



GGl L7210

Q




I
PAGE |MODEL

[ I I I ]
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247155 | FURROW OPENERS FIXED | 510-3 | 1 |2001
| 1 | | | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| J

1 100.51494 1,00 FURROW OPENERS FIXED X

2 100.44899 1,00 EXCHANGE WEAR POINT X

3 031.02725 1,00  SCRATCHING 24,98X150

4 B99.03047 4,00 PLAIN WASHER 17X44X3 GAL 17

5 B99.01566 1,00 HHC SCREW M12X30 DIN933-Rs-8.8 12X30

6 B99.01087 4,00 HHC-SCREW M16X25 DIN933-8.8-GA 16X25






I
| EDP-NO.

I
PAGE |MODEL

I I T ]
| DESCRIPTION | GrROUP | |
|E01247160 | BUNKER 2,5 t | 520-1 | 1 |2001
| 1 1 | ] |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
L J
1 100.48407 1,00 BOTTOM PLATE X
2 100.45578 1,00 BUNKER SIDE PARTS L/H X
3 100.45577 1,00 BUNKER SIDE PARTS R/H X
4 015.25775 1,00  BACKPLATE 2X1100X2410
5 100.49290 1,00 GUIDE PLATE L/H X
6 100.49289 1,00 GUIDE PLATE R/H X
7 015.31993 1,00  BRACKET 5X197X1000
8 100.48220 1,00 BOARD MOUNTING L/H X
9 100.48221 1,00 BOARD MOUNTING R/H X
10 037.03695 2,00  BOLT 29,98X190
11 092.00196 2,00 PRESSURE CYLINDER 60-460-735
12 B99.03526 4,00 SET COLLAR A30 DIN705 30
13 037.03368 2,00  BOLT 29,98X153
14 B99.03025 4,00 PLAIN WASHER 31X61,5X3 GAL 31
15 B99.01518 4,00 HHC-SCREW M12X30 DIN933-8.8-GA 12X30
16 076.02721 2,00 COVER PLATE 5X117,5X653
17 037.03153 2,00 PIN 12X178
18 B87.01001 2,00 SAFETY CHAIN -PLASTIC X
19 015.32007 2,00  STAY 6X153X941
20 B99.01828 4,00 WING NUT M12 DIN315-GAL M12
21 015.31331 2,00  COVER 2X265X360
22 015.32837 2,00 LOADING EYELET 10X85X146



E01247165



[
| EDP-NO.

I
PAGE |MODEL

I [ | 1
| DESCRIPTION | GrROUP | |
|E01247165 | BUNKER HYDRAULICS | 520-2 | 1 |2001
| | | | | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 B92.01218 1,00  SVK-PLUG 12L M18X1,5 X
0 B92.01222 1,00 DUST CAP F HYD PLUG X
2 B92.01224 1,00 HYD HOSE-3000-NW10-250BAR 3000
3 B92.01117 1,00 T12LCFX 12
4 B92.01148 2,00 RED12/08LOMDCF 8
5 B92.06031 2,00 HYD HOSE-3300-NW6-1X90-250BAR 3300
6 B92.01526 2,00 GE08LM18X1, 5EDOMDCF 8
7 092.00196 2,00  PRESSURE CYLINDER 60-460-735
0 B92.02103 1,00 CYLINDER SEAL SET F 092.00196 X



0£L£72103

Z/l

(@)

7/€




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |

|E01247170 | RUBBER STRIP | 520-3 | 1 |2001
| | | | | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |

1 086.00768 1,00 WOODEN PLATE 40X200X2590

2 086.00769 1,00 WOODEN PLATE 40X200X3190

3 076.02645 1,00  SHEET RW 75 4,4X449X2580

4 076.02646 1,00  SHEET RW 90 4,4X449X3180

5 B95.00526 1,00 LINK CHAIN 85 7X21 DIN766-GAL 85

6 B95.00529 1,00 LINK CHAIN 110LI DIN765-GAL 110

7 097.00132 2,00 TENSION SPRING 4,5-28-400

8 031.00634 2,00 EYELET SCREW 10X145

9 015.32988 2,00  ANGULAR PLATE 4X62X300

10 076.02929 2,00 RUBBER EDGE 10X344X788

0 B99.01825 6,00 HEXAGON NUT DIN985-M10-8-GAL  M10

0 B99.03083 6,00 DISC 10,5 DIN7349-GAL 10,5

0 B99.01299 4,00 MH-SCREW M10X30 DIN603-8.8-GAL 10X30



G/LL72103




|
PAGE |MODEL

I I 1 1
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247175 | CHASSIS | 530-1 | 1 |2001 |
l | | | ] 4{
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |

1 100.46474 1,00 WHEEL CHASSIS L/H X
2 100.46475 1,00 WHEEL CHASSIS R/H X
3 015.25649 2,00  THRUST WASHER 50,5X90X5 5X90
4 060.01143 4,00 TUBE 18X2,5X20
5 B96.00133 4,00 STEEL BEARING HOUSING PF 206 30
6 B96.00061 4,00 BALL BEARING AS 206 30-62-29
7 B96.00278 4,00 PLAIN BEARING GFM-7075-50 X
8 023.05276 8,00 END DISC 31X73X3
9 015.25892 2,00 PULLEY 70X110X4 4X110
10 100.51547 2,00  HAKE PLATE X
11 B99.04160 4,00 HEXAGON NUT M30 DIN934-8-GAL  M30
12 037.03693 2,00  BOLT 29,98X130
0 B99.02418 8,00 COTTER PIN 5X63 DIN94-GAL 5X63
13 037.03368 2,00  BOLT 29,98X153
0 B99.02433 4,00 COTTER PIN 5X45 DIN94-GAL 5X45
14 100.48062 2,00  INTERMEDIATE SHAFT X
15 092.00542 2,00 DRAW-IN CYLINDER 40-90-546
16 088.00631 4,00 CHAIN TENSIONER X
17 014.00606 2,00 SPROCKET WHEEL 5/8"-228 28-80-27
18 B95.03472 2,00 ROLLER CHAIN 5/8X3/8"-139-1-2 139
19 B96.00049 6,00 DEEP GROOVE BA BEARING 6212-2 60-110-22
20 015.25647 2,00  COVER DISC 60,4X127X5 5X127
21 100.48072 2,00  GEAR SHAFT X
22 015.25668 1,00 COVER R/H 2X288X861
23 015.25667 1,00 COVER L/H 2X288X861
24 100.48060 1,00 COVER R/H X
25 100.48061 1,00 COVER L/H X
26 B99.01125 8,00  HHC-SCREW M16X160 DIN931-8.8-G 16X160
27 B99.01838 8,00 HEXAGON NUT M16 DIN934-8-GAL  M16
28 B99.03114 8,00  CONTACT-DISC 16X32,3X2,5 16



E01247180



I
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | l
|E01247180 | CHASSIS HYDRAULIC | 530-2 | 1 |2001
| | ] ] 1 ]
| ]
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 B92.01218 2,00  SVK-PLUG 12L M18X1,5 X
0 B92.01222 1,00 DUST CAP F HYD PLUG X
0 B92.03879 1,00 DUST CAP F HYD PLUG BLUE X
2 B92.01224 1,00 HYD HOSE-3000-NW10-250BAR 3000
3 B92.01257 3,00 HYD HOSE-3000-NW10-1X90-250BAR 3000
4 B92.01662 2,00  SV12LOMDCF 12
5 B92.01145 2,00  EW12LOMDCF 12
6 B92.01154 1,00 EL12LOMDCF 12
7 B92.01153 1,00 GE12LR1/4EDOMDCF 12
8 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X
9 B92.01197 1,00 EGE12LR1/4EDCF 12
10 B92.04031 3,00 BLOCK UP BALL VAL BKH-12L DN8 X
11 B92.01543 1,00 EGE12LMEDCF 12
12 B92.01229 2,00 HYD HOSE-550-NW10-1X90-250BAR 550
13 B92.01568 2,00  EGEL12LREDCF 12
14 B92.01098 1,00  GE12LREDOMDCF 12
15 B92.04280 1,00 3/2 CHECK VALVE MECH Q=20 P=400
16 300.52541 1,00 HY-PP/RP CHECK VALVE X
17 B92.01117 2,00  T12LCFX 12
18 B92.01650 2,00  GZ12LCF 12
19 B92.01077 2,00  WH12LM18X1, 5KDSOMDCF 12
20 B92.01148 1,00 RED12/08LOMDCF 8
21 B92.01629 1,00  GZOSLCF 8
22 092.00707 1,00  CYLINDER 80-150-692
0 B92.02127 1,00 CYLINDER SEAL SET F 092.00707 X
23 092.00542 2,00 DRAW-IN CYLINDER 40-90-546
0 B92.02094 1,00 CYLINDER SEAL SET F 092.00542 X
24 092.00193 1,00 PRESSURE CYLINDER 25-80-170
0 B92.02013 1,00 CYL SEAL SET FOR 092.00193 X



G681 /L7Z104




[ I
| EDP-NO. PAGE |MODEL

I I I 1
| DESCRIPTION | GrROUP | |
|E01247185 | WALL PANELS RW 75 | 550-1 [ 1 |2001
| | | | | |
l 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| J
1 061.01995 1,00 AXLE TUBE 180X120X6X2390
2 100.51577 1,00 HINGE TUBE X
3 100.51566 1,00 HINGE TUBE X
4 B95.01207 1,00 CARDAN SHAFT 220mm 220
5 B95.01226 3,00 CARDAN SHAFT X
6 019.01071 2,00  COMPENSATING PLATE 2X143X567
7 019.01072 3,00 COMPENSATING PLATE 2X145X567
8 076.02412 3,00 FRONT PLATE CENTRE 3X192X497



06L27Z103




[ I
| EDP-NO. PAGE |MODEL

I I I ]
| DESCRIPTION | GrOuUP | |
|E01247190 | WALL PANELS RW 80 | 550-2 | 1 |2001
| ] | | | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 061.01995 1,00 AXLE TUBE 180X120X6X2390
2 100.51579 1,00 HINGE TUBE X
3 100.51568 1,00 HINGE TUBE X
4 B95.01204 1,00 CARDAN SHAFT 363mm 363
5 B95.01226 3,00 CARDAN SHAFT X
6 019.01071 2,00  COMPENSATING PLATE 2X143X567
7 019.01074 5,00 COMPENSATING PLATE 2X70X567
8 019.01072 3,00 COMPENSATING PLATE 2X145X567
9 076.02412 3,00 FRONT PLATE CENTRE 3X192X497



S YA ZANE




[
| EDP-NO.

T
PAGE |MODEL

I | I ]
| DESCRIPTION | GrROUP | |
|E01247195 | WALL PANELS RW 85 | 550-3 | 1 |2001
| ] 1 | ] |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 061.02110 1,00 AXLE TUB FROM RW85 180X120X6X2790
2 100.51581 1,00 HINGE TUBE X
3 100.51570 1,00 HINGE TUBE X
4 B95.01204 1,00 CARDAN SHAFT 363mm 363
5 B95.01226 3,00 CARDAN SHAFT X
6 019.01071 2,00 COMPENSATING PLATE 2X143X567
7 019.01074 5,00 COMPENSATING PLATE 2X70X567
8 019.01073 3,00 COMPENSATING PLATE 2X195X567
9 076.02412 3,00 FRONT PLATE CENTRE 3X192X497



002272104




I
PAGE |MODEL

I I I ]
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247200 | WALL PANELS RW 90 | 550-4 | 1 |2001
| | l | ] |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |

1 061.02110 1,00 AXLE TUB FROM RW85 180X120X6X2790
2 100.51583 - 1,00 HINGE TUBE X

3 100.51572 1,00 HINGE TUBE X

4 B95.01204 1,00 CARDAN SHAFT 363mm 363

5 B95.01225 3,00 CARDAN SHAFT X

6 019.01071 2,00 COMPENSATING PLATE 2X143X567

7 019.01072 5,00 COMPENSATING PLATE 2X145X567

8 019.01073 3,00 COMPENSATING PLATE 2X195X567

9 076.02421 3,00 FRONT PLATE CENTRE 3X177X585



G0Z.7¢2104




[
| EDP-NO.

[
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247205 | WALL PANELS RW 75-90-75 | 550-5 | 1 |2001 |
| | ] | | |
[ 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 061.01995 1,00 AXLE TUBE 180X120X6X2390
2 100.51585 1,00 HINGE TUBE X
3 100.51574 1,00 HINGE TUBE X
4 B95.01204 1,00 CARDAN SHAFT 363mm 363
5 B95.01226 2,00 CARDAN SHAFT X
6 B95.01225 1,00 CARDAN SHAFT X
7 019.01071 2,00  COMPENSATING PLATE 2X143X567
8 019.01072 5,00 COMPENSATING PLATE 2X145X567
9 019.01073 1,00 COMPENSATING PLATE 2X195X567
10 076.02421 1,00 FRONT PLATE CENTRE 3X177X585
11 076.02412 2,00  FRONT PLATE CENTRE 3X192X497



E01247210



[
| EDP-NO.

I
PAGE |MODEL

] I [ 1
| DESCRIPTION | GROUP | l
|E01247210 | WALL PANELS RW 76,2 | 550-6 | 1 |2001
| | ] | ] |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 061.01995 1,00 AXLE TUBE 180X120X6X2390
2 100.51578 1,00 HINGE TUBE X
3 100.51567 1,00 HINGE TUBE X
4 B95.01207 1,00 CARDAN SHAFT 220mm 220
5 B95.01226 3,00  CARDAN SHAFT X
6 019.01071 2,00  COMPENSATING PLATE 2X143X567
7 019.01072 3,00 COMPENSATING PLATE 2X145X567
8 076.02421 3,00 FRONT PLATE CENTRE 3X177X585
9 015.28468 4,00 PLATE 15X120X180



Glz,L7Z103




|
| EDP-NO.

I
PAGE |MODEL

I [ 1
DESCRIPTION | GROUP | |
|E01247215 WALL PANELS RW 81,3 | 550-7 | 1 |2001
| ] | 1 |
| |
| POS. CODE NO. DESCRIPTION MEASURES
| |
1 061.01995 1,00 AXLE TUBE 180X120X6X2390
2 100.51580 1,00 HINGE TUBE X
3 100.51569 1,00 HINGE TUBE X
4 B95.01204 1,00 CARDAN SHAFT 363mm 363
5 B95.01226 3,00 CARDAN SHAFT X
6 019.01071 2,00  COMPENSATING PLATE 2X143X567
7 019.01074 5,00 COMPENSATING PLATE 2X70X567
8 019.01072 3,00 COMPENSATING PLATE 2X145X567
9 076.02412 3,00 FRONT PLATE CENTRE 3X192X497



02272104




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP |
|E01247220 | WALL PANELS RW 86,3 | 550-8 | 1 |2001
| ] | 1 ] i
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| 1
1 061.02110 1,00 AXLE TUB FROM RW85 180X120X6X2790
2 100.51582 1,00 HINGE TUBE X
3 100.51571 1,00 HINGE TUBE X
4 B95.01204 1,00 CARDAN SHAFT 363mm 363
5 B95.01225 3,00 CARDAN SHAFT X
6 019.01071 2,00  COMPENSATING PLATE 2X143X567
7 019.01072 5,00 COMPENSATING PLATE 2X145X567
8 019.01073 3,00 COMPENSATING PLATE 2X195X567
9 076.02412 3,00 FRONT PLATE CENTRE 3X192X497



GZZLy2104

oL




[
| EDP-NO.

[
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247225 | WALL PANELS RW 91,4 | 550-9 | 1 |2001 |
IL | 1 | | 4}
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| I
1 061.02110 1,00 AXLE TUB FROM RW85 180X120X6X2790
2 100.51584 1,00 HINGE TUBE X
3 100.51573 1,00 HINGE TUBE X
4 B95.01204 1,00 CARDAN SHAFT 363mm 363
5 B95.01225 3,00 CARDAN SHAFT X
6 019.01071 2,00  COMPENSATING PLATE 2X143X567
7 019.01072 5,00 COMPENSATING PLATE 2X145X567
8 019.01073 3,00 COMPENSATING PLATE 2X195X567
9 076.02421 3,00 FRONT PLATE CENTRE 3X177X585
10 015.28468 4,00  PLATE 15X120X180



0€ZL7¢10d

g7 66 07 7 Gt




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GrROUP | |
|E01247230 | MOUNTING FRAME RW 75 | 560-1 | 1 |2001
| | | | | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 100.51535 1,00 MOUNTING FRAME X
2 100.51546 1,00 END STAY L/H X
3 100.51545 1,00 END STAY R/H X
4 100.51389 1,00 SIDE PART R/H X
5 100.51388 1,00 SIDE PART L/H X
6 088.00596 1,00 SIDE PART L/H X
7 088.00597 1,00 SIDE PART R/H X
8 100.51390 1,00 DRAWBAR X
9 076.02409 4,00 SLIDER 8X490X570
10 019.00872 4,00 SLIDING PLATE 1,5X100X440
11 100.44921 1,00 SHEET METAL WALL X
12 100.48536 1,00 BRACKET L/H X
13 100.48537 1,00 BRACKET R/H X
14 015.28928 1,00 AMPLIFICATION L/H 3X391X411
15 015.28929 1,00 AMPLIFICATION R/H 3X391X411
16 015.23806 2,00 SUPPORING BRACKET 4X206X300
17 015.23688 3,00 STAY 1 8X40X411
18 100.51495 2,00 PIPE BRACKET X
19 015.23305 3,00 SPACER PLATE 3X44X150
20 015.23304 2,00 CLAMPING SHELL 8X150X209
21 100.51976 1,00 BEARING BRACKET X
22 015.28450 1,00 ANGULAR PLATE R/H 5X83X321
23 015.28449 1,00 ANGULAR PLATE L/H 5X83X321
24 100.51738 1,00 DRAWBAR FLANGE R/H X
25 100.51737 1,00 DRAWBAR FLANGE L/H X
26 015.32359 1,00 SAFETY PLATE 1,5X256X565
27 092.00707 1,00 CYLINDER 80-150-692
28 037.03948 2,00  BOLT 29,98%X110
29 015.31757 1,00 HOSE HOLDER 4X226X516
30 015.31695 1,00 STAY 6X349X926
31 037.01701 1,00 PIN 16X230
32 B87.01001 1,00 SAFETY CHAIN -PLASTIC X
33 B89.02177 1,00 TURNBUCKLE P164 X
34 B99.01468 2,00 HHC-SCREW M20X150 DIN931-8.8-G 20X150
35 037.03324 2,00  BOLT 7X642
36 B99.01429 8,00  HHC-SCREW M16X240 DIN931-8.8-G 16X240
37 B99.01870 26,00 HEXAGON NUT DIN985-M16-8-GAL  M16
38 B99.03061 20,00 DISC 17 DIN433-GAL 17
39 015.28126 1,00 COVER 1,5%X120
40 015.28125 1,00 COVER 1,5X180X180
41 037.03368 2,00  BOLT 29,98X153
42 023.05276 4,00 END DISC 31X73X3
43 015.31754 1,00 BEARING ADAPTOR 6X140X160
44 015.31281 1,00 BRACKET L/H 6X190X339
45 015.31282 1,00 BRACKET R/H 6X190X339
46 088.00691 2,00 SPACER RING X
47 B95.00545 2,00 CHAIN 27 G4X32 DIN5685-GAL 27
48 015.29654 8,00 PULLEY 17X70X5 5X70
49 015.31540 2,00  PLATE 12X89X233
50 009.00140 1,00 DRAWBAR EYE X
51 015.28160 1,00 BRACKET 4X201X300



O
~F
(@)
m
-
~F
~F
N
m

v

E01247235



I
| EDP-NO.

I
PAGE |MODEL

] I I 1
| DESCRIPTION | GrROUP | |
|E01247235 | MOUNTING FRAMEN RW 90 | 560-2 | 1 |2001
| | ] | ] |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 100.51536 1,00 MOUNTING FRAME X
2 100.51546 1,00 END STAY L/H X
3 100.51545 1,00 END STAY R/H X
4 100.51389 1,00 SIDE PART R/H X
5 100.51388 1,00 SIDE PART L/H X
6 088.00596 1,00 SIDE PART L/H X
7 088.00597 1,00 SIDE PART R/H X
8 100.51390 1,00 DRAWBAR X
9 076.02409 4,00 SLIDER 8X490X570
10 019.00872 4,00 SLIDING PLATE 1,5X100X440
11 100.44921 1,00  SHEET METAL WALL X
12 100.48536 1,00 BRACKET L/H X
13 100.48537 1,00  BRACKET R/H X
14 015.28928 1,00 AMPLIFICATION L/H 3X391X411
15 015.28929 1,00 AMPLIFICATION R/H 3X391X411
16 015.23806 2,00  SUPPORING BRACKET 4X206X300
17 015.23688 3,00 STAY 1 8X40X411
18 100.51495 2,00 PIPE BRACKET X
19 015.23305 3,00 SPACER PLATE 3X44X150
20 015.23304 2,00 CLAMPING SHELL 8X150X209
21 100.51976 1,00 BEARING BRACKET X
22 015.28450 1,00 ANGULAR PLATE R/H 5X83X321
23 015.28449 1,00 ANGULAR PLATE L/H 5X83X321
24 100.51738 1,00 DRAWBAR FLANGE R/H X
25 100.51737 1,00 DRAWBAR FLANGE L/H X
26 015.32359 1,00 SAFETY PLATE 1,5X256X565
27 092.00707 1,00 CYLINDER 80-150-692
28 037.03948 2,00  BOLT 29,98X110
29 015.31757 1,00 HOSE HOLDER 4X226X516
30 015.31695 1,00  STAY 6X349X926
31 037.01701 1,00 PIN 16X230
32 B87.01001 1,00 SAFETY CHAIN -PLASTIC X
33 B89.02177 1,00 TURNBUCKLE P164 X
34 B99.01468 2,00  HHC-SCREW M20X150 DIN931-8.8-G 20X150
35 037.03324 2,00  BOLT 7X642
36 B99.01429 8,00  HHC-SCREW M16X240 DIN931-8.8-G 16X240
37 B99.01870 26,00 HEXAGON NUT DIN985-M16-8-GAL  Ml6
38 B99.03061 20,00 DISC 17 DIN433-GAL 17
39 015.28126 1,00 COVER 1,5X120
40 015.28125 1,00  COVER 1,5X180X180
41 037.03368 2,00  BOLT 29,98X153
42 023.05276 4,00 END DISC 31X73X3
43 015.31754 1,00 BEARING ADAPTOR 6X140X160
44 015.31281 1,00 BRACKET L/H 6X190X339
45 015.31282 1,00 BRACKET R/H 6X190X339
46 088.00691 2,00  SPACER RING X
47 B95.00545 2,00 CHAIN 27 G4X32 DIN5685-GAL 27
48 015.29654 8,00  PULLEY 17X70X5 5X70
49 015.31540 2,00  PLATE 12X89X233
50 009.00140 1,00 DRAWBAR EYE X
51 015.28160 1,00  BRACKET 4X201X300






[
| EDP-NO.

I
PAGE |MODEL

I I I ]
| DESCRIPTION | GrROUP | |
|E01247240 | WHEELS | 570-1 | 1 |2001
} | | 1 ] Jl
| POS. CODE NO. QTY DESCRIPTION MEASURES {
| |
1 B93.05651 1,00 TIRES 11.2-24 AS R/H X
2 B93.05652 1,00 TIRES 11.2-24 AS L/H X
0 B93.05653 2,00 WHEEL TYRE 11.2-24 AS X
0 B93.05655 2,00 COVER 11.2-24 X
0 B93.05654 2,00 WHEEL RIM W10X24 ETO 205-6HOLE X
3 B93.05646 1,00 TIRES 11.2-28 AS R/H X
4 B93.05647 1,00 TIRES 11.2-28 AS L/H X
0 B93.05648 2,00 COVER 11.2-28 AS X
0 B93.05650 2,00 COVER 11.2-28 X
0 B93.05649 2,00  WHEEL RIM W10X28 ETO 205-6HOLE X
5 100.48401 1,00  SHAFT X
6 100.48460 1,00  SHAFT X



Q72,7104

z7—__ 68 67 V\ cv L€ ﬁ
f 6E£ZZL'ELCQ

X / |
m_\\s X £ bunizubisig £€500°090

| | Bulizuoysig 0%500°090
Bunizuobysiq 15200090



[ I
PAGE |MODEL

I I I |
| EDP-NO. | DESCRIPTION | GROUP |
|E01247245 | GEARBOX | 580-1 | 1 |2001
| ] ] ] 1 |
[ 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 B99.04079 4,00 SHC-SCREW DIN912 M8X12-8.8-GAL 8X12
2 B96.00061 5,00 BALL BEARING AS 206 30-62-29
3 B96.00133 5,00 STEEL BEARING HOUSING PF 206 30
4 100.51610 1,00 DRIVE ROLLER X
5 100.51626 1,00 ADJUSTER SHAFT X
6 100.47504 1,00  BEARING PLATE X
7 B96.00039 2,00 DEEP GROOVE BA BEARING 6206-2 30-62-16
8 100.52371 1,00 DRIVE SHAFT X
9 B95.03450 1,00 ROLLER CHAIN 5/8X3/8"-108-1 108
10 100.45510 1,00 CHAIN TENSIONER X
11 B96.00249 2,00 CHAIN TENSION WHEEL 5/8"-Z14 X
12 B99.02750 3,00 LOCKING RING LF 16X1 DIN 471  16X1
13 B99.02437 2,00 LINCH PIN 10 GAL 10
14 B99.02431 2,00 LINCH PIN 4,5 4,5
15 B96.00254 2,00  PLAIN BEARING MFM-1622-20 X
16 097.00049 1,00 TENSION SPRING 2,5-16-135
17 B95.00546 1,00 LC 2LINK C5X36 DIN 763-GAL 2
18 B95.00547 1,00 LINK CHAIN 6 C5X36 DIN763-GAL 6
19 014.00596 1,00 SPROCKET WHEEL 5/8"-Z16 16-30
19 014.00597 1,00 SPROCKET WHEEL 5/8"-Z19 19-30
19 014.00598 1,00 SPROCKET WHEEL 5/8"-Z22 22-30
19 014.00599 1,00 SPROCKET WHEEL 5/8"-Z23 23-30
19 014.00600 1,00 SPROCKET WHEEL 5/8"-Z24 24-30
19 014.00601 1,00  SPROCKET WHEEL 5/8"-Z25 25-30
19 014.00602 1,00 SPROCKET WHEEL 5/8"-Z26 26-30
19 014.00603 1,00 SPROCKET WHEEL 5/8"-Z27 27-30
19 014.00604 1,00 SPROCKET WHEEL 5/8"-Z28 28-30
19 014.00605 1,00 SPROCKET WHEEL 5/8"-Z29 29-30
20 B96.00015 1,00 DEEP GROOVE BA BEARING 6004-2 20-42-12
21 B99.02332 8,00  SPRING SLOTTED PIN DIN1481-10X 10X45
22 100.44724 3,00 DRIVE SHAFT X
23 031.00634 1,00 EYELET SCREW 10X145
24 092.00193 1,00 PRESSURE CYLINDER 25-80-170
25 B99.02434 9,00 LINCH PIN GAL 8X45 8X45
26 097.00141 1,00 PRESSURE SPRING 3,2-55-117
27 100.51544 1,00 CHAIN TENSIONER X
28 019.00058 1,00 SEALING CAP 66 1,25X73
29 037.02335 1,00 AXE 16X73
30 B99.02407 2,00 COTTER PIN 4X25 DIN94-GAL 4X25
31 088.00532 2,00 BEARING BUSH 50-23
32 099.00219 2,00  SHEAR OFF BOLT 10X50
33 015.25874 1,00  PROTECTION 2X225X363
34 015.23243 1,00 ADJUSTING LEVER 6X41X344
35 037.03620 1,00 SHIFTING DOG 110X80
36 014.00672 1,00 SPROCKET WHEEL 3/4"-Z23 23-55-34
37 053.00074 1,00 PROFILE SHAFT 34,8X367
38 100.48119 1,00 LEVER X
39 097.00126 1,00 TENSION SPRING 4,5-28-153
40 B96.00018 2,00 DEEP GROOVE BA BEARING 6006-2 30-55-13
41 B95.03060 1,00 ROLLER CHAIN-S-3/4"-STTY-110-1 110
42 060.01300 2,00  SPACER TUBE 18X2,5X10
43 B99.02603 1,00 RETAINING RING A 20X1,2 DIN471 20X1,2
44 B95.01193 1,00 S 2100 (AW10) Lz=610mm 610
45 B95.01194 1,00 S 2100 (AW10) Lz=550mm 550
46 014.00677 2,00  SPROCKET WHEEL 3/4"-Z15 15-20-17,7
47 B99.02603 2,00 RETAINING RING A 20X1,2 DIN471 20X1,2
48 060.02102 1,00 SPACER TUBE 20X1,5X30






[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GrOUP | |
|E01247245 | GEARBOX | 580-1 | 2 |2001
| | | | | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES 1
| |
49 060.00501 1,00 SPACER TUBE 25X2X12



16

17

20 /links

19 /rechts

Y

E01247250



[
| EDP-NO.

1
PAGE |MODEL

I I I ]
| DESCRIPTION | GrROUP |
|E01247250 | COVERING DISCS ASSEMBLY | 600-1 | 1 |2001
| | | | | |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES }
| 1
1 100.48364 1,00  BRACKET X
2 100.52350 1,00  BRACKET X
3 B89.02198 1,00 STAR GRIP M16 NR.1731E X
4 B99.03025 1,00 PLAIN WASHER 31X61,5X3 GAL 31
5 097.00151 1,00 PRESSURE SPRING GAL 5-50-200
6 088.00581 1,00  PLATE X
7 B99.01827 3,00 HEX NUT M12 DIN934-10.9-GAL M12
8 B99.03112 2,00  CONTACT-DISC 12X27,3X1,8 12
9 060.01300 2,00  SPACER TUBE 18X2,5X10
10 B99.01518 2,00  HHC-SCREW M12X30 DIN933-8.8-GA 12X30
11 031.02755 2,00 BUSH 35X14
12 B99.03042 4,00 PLAIN WASHER 17X30X4 17
13 B99.01832 2,00  HEXAGON NUT DIN985-M12-GAL M12
14 B99.03047 6,00 PLAIN WASHER 17X44X3 GAL 17
15 015.23722 1,00  FORK 4X46X338
16 B99.01636 1,00 HHC-SCREW M16X90 DIN933-8.8-GA 16X90
17 B99.01494 1,00 HHC-SCREW 931-M16X280-8.8GAL  16X280
18 076.02391 1,00 DISC 10X45
19 200.48270 1,00 FIXING DEVICE R/H X
20 200.48271 1,00 FIXING DEVICE L/H X
21 B99.01092 1,00 HHC-SCREW M16X70 DIN931-8.8-GA 16X70
22 B99.01518 2,00  HHC-SCREW M12X30 DIN933-8.8-GA 12X30
23 089.00578 1,00 SPACING PIECE 30X30



GGZL721L0d

H1 /s>un 2
Hy/siuaas |

£l
H1/S>Ul 00¢
Hd/si423d 00L



[

I
PAGE |MODEL

I [ 1
| EDP-NO. DESCRIPTION | GrROUP 1 1
|E01247255 BEAM-COVERING DISCS ASSEMBLY | 600-2 | 1 |2001
i | | | 41
| POS. CODE NO. DESCRIPTION MEASURES
| . |
1 100.45574 1,00 FIXING DEVICE R/H X
2 100.45575 1,00 FIXING DEVICE L/H X
3 B99.01427 1,00 HHC-SCREW M16X90 DIN931-8.8-GA 16X90
4 B99.03061 2,00 DISC 17 DIN433-GAL 17
5 B96.00262 2,00 GOOVED BALL BEARING 6005-RS 25-47-12
6 037.03354 1,00 BUSH 25X47,5
7 088.00552 1,00 DISC HUB X
8 B89.02125 1,00 GREASE NIPPLE H1-M10X1,5 71412 X
9 089.00231 1,00 SHARE BLADE L/H 6X231X341
10 B99.02642 1,00 RETAINING RING J 47X1,75 DIN47 47X1,75
11 B99.03047 1,00 PLAIN WASHER 17X44X3 GAL 17
12 089.00577 1,00 SPACING PIECE 30X10
13 089.01138 1,00  COVERING DISC 3,25X455
14 B99.03114 1,00 CONTACT-DISC 16X32,3X2,5 16
15 B99.01840 1,00 HEXAGON NUT M16 DIN936-17H-GAL M16
16 B99.01728 3,00  SHC-SCREW DIN912 M8X50-8.8-GAL 8X50
17 B99.03095 3,00 DISC B8,4 DIN125-GAL 8,4
18 088.00551 1,00 HUB COVER 110-40
19 089.01138 1,00 COVERING DISC 3,25X455
20 076.02369 1,00  SCRAPER X
21 B99.01508 2,00 HHC-SCREW M10X20 DIN933-8.8-GA 10X20
22 B99.03118 2,00 DISC R11l DIN440-GAL 11
100 200.48270 1,00 FIXING DEVICE R/H X
200 200.48271 1,00 FIXING DEVICE L/H X



E01247260



[
| EDP-NO.

I
PAGE |MODEL

I I |
DESCRIPTION | GrROUP | |
|E01247260 COVERING BODIES ASSEMBLY | 600-3 | 1 |2001 |
| | | | il
| |
| POS. CODE NO. DESCRIPTION MEASURES
| |
1 100.47160 1,00 COVERING BODIES ASSEMBLY X
2 015.23311 1,00  SHARE POINT 6X270X279
3 015.23309 1,00 PLADE R/H 6X172X390
4 015.32815 1,00 PLADE L/H 6X172X390
5 015.26244 2,00  GUIDE 5X132X146
6 015.26242 2,00 GUIDE ROD 8X35X482
7 015.26243 2,00  SPRING PLATE 5X65
8 015.30274 1,00 OUTER FRAME L/H 8X244X636
9 015.30275 1,00 OUTER FRAME R/H 8X244X639
10 031.02755 2,00 BUSH 35X14
11 097.00113 2,00 PRESSURE SPRING 6-50-160
12 037.04026 4,00 U-BOLT 12X295
13 015.22942 2,00  SCHWINGER R/H 8X92X233
14 015.22941 2,00  SCHWINGER L/H 8X92X233
15 100.47105 1,00  SUPPORT X



692,710




[ I
| EDP-NO. PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247265 | AREA METER | 610-1 | 1 |2001
| | | 1 ] |
I ]
| POS. CODE NO. QTY DESCRIPTION MEASURES |
1 |
1 200.52494 1,00 ELEC ADD PA AREA METER ELEC X
2 019.01103 1,00 SENSOR BRACKET 2X99X103
3 015.32280 2,00  MOUNTING STRIP 10X45X725
4 B99.03532 1,00 WORM DRIVE HOSE CLIP 25-40/9 X
5 B99.02308 4,00 SPRING SLOTTED PIN DIN1481-5X2 5X26



E01247270



I
| EDP-NO.

]
PAGE |MODEL

I I I 1
| DESCRIPTION | GroOUP | |
|E01247270 | FEED INDICATOR | 620-1 | 1 |2001
| ] ] | 1 |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 015.33121 1,00  SENSOR BRACKET 3X127X345
2 B94.01854 1,00 RECEIVER PHOTOELECTRIC BEAM, SE X
3 300.44153 2,00 SENSOR CABLE FEED INDICATOR X
4 B94.01853 1,00  SENDER, PHOTOELECTRIC BEAM,SS X
5 B99.04210 3,00 STOPPER NUT M10 CAN115 BLK M10
6 B99.04014 4,00 CYLINDER SCREW M4X16 DIN84-GAL 4X16
0 B99.02720 4,00 FAN WASHER A 4.3 DIN6798-GAL 4,3
0 B99.03091 4,00 WASHER B4,3 DIN125-GAL 4,3
7 B99.04022 3,00 PLATE-SCREW DIN7976 6,3X22 X
8 B99.03141 3,00 WINDSHIELD WIPER A6,4 125-GAL 6,4



EO01247275



[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247275 | ELECTRIC POWER SWITCH-OFF | 640-1 | 1 |2001
| | | | ] |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 097.00028 1,00 TENSION SPRING 2,5-18-180
2 B95.00545 1,00 CHAIN 27 G4X32 DIN5685-GAL 27
3 B95.00516 1,00 SNAP HOOK 8X80 5299-BR-GAL X
4 B95.00541 1,00 SHACKLE 3/8 CURVED FORM X



08272104




[ I
| EDP-NO. PAGE |MODEL

I I T ]
| DESCRIPTION | GrROUP | |
|E01247280 | LIGHTING | 650-1 | 1 |2001 |
| ] ] | | |
] |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 B94.01567 1,00 WAB w POSITION LIGHT L/H X
2 B94.01568 1,00 WAB w POSITION LIGHT R/H X
3 300.48183 1,00 CABLE LIGHTING X
4 200.36619 2,00 REAR LAMP R/H X
5 B94.01033 1,00  SOCKET,2P, 83,12V X
6 B94.02220 1,00 LICENCE PLATE w LIGHTING X
7 100.47680 2,00  FRAME X






68¢2/7¢2103

TR €0Z10'680
71200680
. , £8210'690 N
Wm Vm proweng I/ m 883.8
. | SHNIT /SLHOZN H P n -
a.m_ SN /SIHOZY %&
12800680 . _ :
1437 71HORS : L .
Q SN /SIHO ~| B
xZ h : "
: . xN _ T - - 29600'680
/ =
60800620 ‘ \ q
l\ 1437 71HORS _ [
A ONN SIHOR . u
uno'768 ¢ o S6900
. . % £8£00'680
mN | | | | . 9" : 1437 71HO™ ﬁ
70010'660 o~ - - |Mv=.. \Ww_._.l_owm .
| - a2 SET
\ ‘oL Y — ==
Ild =, ] < -
a T
1437 71HON e
o ) \ $2800'680
, =
’ 20500 ’ = tb
s v |
- €2000'680
FNNIND . =
_ — 76800680
[ ]
@ 5
| | SAANIAS) = = |
= W T e 0
1437 71HON xZ _ ] o 08.088
SR SO 0Z70680 anmou
‘ J
98210690 6%0092 xeW y ™
e ) = 1437 71HO %
T 1437 71HR
\ N.vnl—o SN /S1HOR SN /S1HOY




08€.7210d




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247380 | FINAL CONVEYOR FRAME | 670-1 | 1 |2001
| ] | 1 I |
I [
| POS. CODE NO. QTY DESCRIPTION MEASURES
1 1
1 100.51675 1,00 FINAL CONVEYOR FRAME X
2 015.31900 2,00  MOUNTING PLATE 10X366X909
3 057.05005 1,00  STAY 51X8X, 8X876
4 100.48957 1,00  BRACKET R/H X
5 100.48952 1,00  BRACKET L/H X
6 037.03948 2,00  BOLT 29,98X110
7 B99.02318 4,00 SPRING SLOTTED PIN DIN1481-6X5 6X50
8 B99.03050 4,00 DISC 30 DIN126-GAL 30
9 B99.01529 8,00  HHC-SCREW M16X40 DIN933-8.8-GA 16X40
10 B99.01530 8,00  HHC-SCREW M16X50 DIN933-8.8-GA 16X50
11 B99.03114 16,00  CONTACT-DISC 16X32,3X2,5 16
12 B99.01536 6,00 HHC-SCREW M20X50 DIN933-8.8-GA 20X50
13 B99.01896 6,00 HEXAGON NUT DIN 985-M20-8-GAL M20



A\
N

A
A

!

m
m

\\(21
34

J
J}@/

37ix t& ‘&

“H/3616

24

N

E01247385



[

I
PAGE |MODEL

[ I I 1
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247385 | BOX | 670-2 | 1 |2001
| | 1 | ] |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |

1 018.00792 2,00  BOTTOM PLATE 1,5X1397X1776
2 018.00794 2,00 SIDE PLATE L/H 1,5X775X778
3 018.00793 2,00 SIDE PLATE R/H 1,5X775X778
4 015.32005 1,00 CHAIN GUARD 1,5X412X473
5 100.51499 2,00 STIR AUGER X
6 015.31979 1,00 GUARD PLATE 1,5X518X1392
7 015.31753 2,00 STAY R/H 6X251X533
8 015.31755 2,00 STAY L/H 6X251X533
9 018.00700 4,00 ANGULAR PLATE 2X96X650
10 100.47799 2,00 TRELLIS X
11 087.00326 1,00  SHEET 0,8X960X1420
12 100.51652 2,00 ADJUSTER SHAFT X
13 B95.05038 1,00 ELAST-JURID-COUPLING GN102S X
14 015.32006 2,00  PLATE 6X184X303
15 B96.00133 6,00 STEEL BEARING HOUSING PF 206 30
16 037.03898 2,00  SHAFT 29,98x184
17 015.31771 2,00 STAY R/H 6X325X422
18 015.31772 2,00 STAY L/H 6X325X422
19 015.32144 4,00  BRACKET 2X104X725
20 018.00806 2,00  COVER 1,5X175X187
21 099.00148 2,00  THREADED ROD M16X780
22 014.00307 4,00 SPROCKET 5/8"-T22 22-30-30
23 100.50896 1,00 BEARING PLATE L/H X
24 100.50895 1,00 BEARING PLATE R/H X
25 B89.02393 16,00 SQUARE HEADED HANDLE 9335 B63 X
26 B96.00061 5,00 BALL BEARING AS 206 30-62-29
27 018.00811 8,00  CHUTE 1X136X175
28 100.51608 1,00 CHAIN TENSIONER X
29 B96.00249 1,00 CHAIN TENSION WHEEL 5/8"-Z14 X
30 097.00049 2,00 TENSION SPRING 2,5-16-135
31 B96.00039 4,00 DEEP GROOVE BA BEARING 6206-2 30-62-16
32 B95.03528 1,00 ROLLER CHAIN DIN5/8X3/8"-166-1 166
33 B95.03006 1,00 ROLLER CHAIN-S-DIN-5/8X3/8"-38 38
34 018.00818 4,00 COVER PLATE 1X180X430
35 037.03898 2,00  SHAFT 29,98x184
36 B99.01575 16,00 HHC-SCREW M12X120 DIN933 V2A  12X120
37 088.00626 4,00 DOSE ELEMENT X
38 100.45012 4,00 METERING SCREW X
39 088.00627 4,00 DOSE ELEMENT X
40 018.00807 2,00  PAWL 1,5X50X65
0 B99.04186 4,00 EYELET SCREW B 16X160 444 V2  16X160
0 B99.01429 4,00 HHC-SCREW M16X240 DIN931-8.8-G 16X240
0 037.03067 8,00  U-BOLT M16 GAL 16X518
41 057.04211 1,00 SLEEVE 27X3X268
42 100.52542 1,00 CRANK X
43 B89.02365 1,00 CYLINDER HANDLE M10






[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP |
|E01247390 | UPPER PLATES | 670-3 | 1 |2001
{ | | | | 4§
| POS. CODE NO. QTY DESCRIPTION MEASURES
L |
1 018.00698 2,00 PLATE 1,5X281X1396
2 018.00691 2,00  PLATE 1,5X281X1396
3 018.00649 2,00  PLATE 1,5X281X786
4 018.00689 2,00  INTERMEDIATE PLATE 1,5X230X920
5 018.00805 2,00 CENTRE CONNECTION 1,5X566X767



G6€£L72104




I
| EDP-NO.

T
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247395 | GEARBOX-FERTILIZER BOX | 670-4 | 1 |2001
| | 1 1 | |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 100.51610 1,00 DRIVE ROLLER X
2 100.51626 1,00 ADJUSTER SHAFT X
3 100.51980 1,00 ADJUSTER SHAFT X
4 014.00596 1,00 SPROCKET WHEEL 5/8"-Z16 16-30
4 014.00597 1,00 SPROCKET WHEEL 5/8"-Z19 19-30
4 014.00598 1,00 SPROCKET WHEEL 5/8"-Z22 22-30
4 014.00599 1,00 SPROCKET WHEEL 5/8"-Z23 23-30
4 014.00600 1,00 SPROCKET WHEEL 5/8"-724 24-30
4 014.00601 1,00 SPROCKET WHEEL 5/8"-Z25 25-30
4 014.00602 1,00  SPROCKET WHEEL 5/8"-Z26 26-30
4 014.00603 1,00 SPROCKET WHEEL 5/8"-Z27 27-30
4 014.00604 1,00 SPROCKET WHEEL 5/8"-Z28 28-30
4 014.00605 1,00 SPROCKET WHEEL 5/8"-Z29 29-30
5 B95.03528 1,00 ROLLER CHAIN DIN5/8X3/8"-166-1 166
6 B96.00254 2,00 PLAIN BEARING MFM-1622-20 X
7 B99.02750 3,00 LOCKING RING LF 16X1 DIN 471  16X1
8 B99.02431 2,00 LINCH PIN 4,5 4,5
9 B99.02437 2,00 LINCH PIN 10 GAL 10
10 B99.04079 4,00  SHC-SCREW DIN912 M8X12-8.8-GAL 8X12
11 B96.00039 2,00 DEEP GROOVE BA BEARING 6206-2 30-62-16
12 100.47504 1,00 BEARING PLATE X
13 100.45510 1,00 CHAIN TENSIONER X
14 B96.00133 1,00 STEEL BEARING HOUSING PF 206 30
15 B96.00061 2,00 BALL BEARING AS 206 30-62-29
16 B95.00546 1,00 LC 2LINK C5X36 DIN 763-GAL 2
17 097.00049 1,00 TENSION SPRING 2,5-16-135
18 B95.00547 1,00 LINK CHAIN 6 C5X36 DIN763-GAL 6
19 B96.00249 2,00 CHAIN TENSION WHEEL 5/8"-Z14 X
20 015.31802 1,00  SUPPORTING PLATE 4X423X664
21 014.00267 1,00 SPROCKET 5/8"-T30/16 30/16-30-35
22 100.51647 1,00 ADJUSTER SHAFT X






[ I I I I 1
| EDP-NO. | DESCRIPTION | GrROUP | PAGE |MODEL
|E01247400 | TINE OUTLET | 670-5 | 1 |2001
: | | | ] 41
| POS. CODE NO. QTY DESCRIPTION MEASURES
| I
1 061.02133 2,00 CROSS TUBE 60X60X8X1500
2 015.32114 3,00 BRACKET R/H 10X197X601
3 015.32115 3,00 BRACKET L/H 10X197X601
4 088.00635 8,00  FUNNEL X
5 B89.02432 8,00  STRAIGHT TINE CPL w SHARE X
6 037.03067 6,00 U-BOLT M16 GAL 16X518
7 037.02523 6,00 U-BOLT M12 GAL 12X243
8 100.51870 8,00 FERTILIZER OUTLET X
9 B99.03112 12,00  CONTACT-DISC 12X27,3X1,8 12
10 B99.01827 12,00 HEX NUT M12 DIN934-10.9-GAL M12
11 B99.01838 12,00  HEXAGON NUT M16 DIN934-8-GAL  M16
12 B99.03114 12,00  CONTACT-DISC 16X32,3X2,5 16



E01247 405



[ I
PAGE |MODEL

I I I 1
| EDP-NO. | DESCRIPTION | GROUP | |
|E01247405 | DISC OUTLET | 670-6 | 1 |2001
I | ] ] ] 41
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| 1

1 100.51676 4,00  U-STRAP X
2 015.31950 3,00 BRACKET L/H 8X323X522
3 015.31949 3,00 BRACKET R/H 8X232X522
4 061.02133 2,00 CROSS TUBE 60X60X8X1500
5 100.51677 4,00  BRACKET X
6 100.46816 4,00  FERTILIZER INJECTOR L/H X
7 100.46813 4,00 FERTILIZER INJECTOR R/H X
8 089.01306 8,00 DISC COULTER X
9 015.30093 8,00  LOCKING PLATE 3X63X222
10 088.00635 8,00  FUNNEL X
11 015.32077 4,00 PRESSURE PLATE 10X70X72,5
12 097.00010 8,00 TENSION SPRING 6,5-40-302
13 031.00634 8,00 EYELET SCREW 10X145
14 100.51668 4,00 DISC COULTER INTAKE L/H X
15 100.51669 4,00 DISC COULTER INTAKE R/H X
16 B99.01819 16,00 HEXAGON NUT M10 DIN934-8-GAL  M10
17 B99.03118 8,00 DISC R11l DIN440-GAL 11
18 B99.01644 4,00 HHC-SCREW M20X70 DIN933-8.8-GA 20X70
19 B99.01841 8,00 HEXAGON NUT M20 DIN934-8-GAL  M20
20 037.03067 6,00 U-BOLT M16 GAL 16X518
21 037.02523 6,00 U-BOLT M12 GAL 12X243
22 015.32210 4,00 PRSSING PIECE 20X43,5X85,5
23 B89.02433 4,00 TINE w SHARE (10.5016) X



=Y

IN

10

E01247290



[
| EDP-NO.

I
PAGE |MODEL

I T I |
| DESCRIPTION | GROUP | |
|E01247290 | DRIVING LANE WIRING MANUAL | 700-1.1 | 1 |2001
| | | | 1 |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 B99.01925 2,00 SET SCREW M12X25 DIN915 12X25
2 B99.02600 1,00 RETAINING RING A 12X1 DIN471  12X1
3 B99.02753 2,00 ADJUSTING DISC 12X18X1,2 988  12X18X1,2
4 088.00725 1,00 SWITCH OFF DISC 100-37-40
5 100.51143 1,00  LOCKING PAWL X
6 B99.01876 2,00 LOCK NUT M6 W196 M6 -TENSILOCK-
7 B99.01601 1,00  HHC-SCREW M6X20 DIN933-8.8-GAL 6X20
8 B99.04114 1,00 EYE BOLT M6X30 DIN444-8.8-GAL 6X30
9 097.00140 1,00 TENSION SPRING 1,8X12X44
10 088.00678 1,00  GUARD DISC X



14




[
| EDP-NO.

I
PAGE |MODEL

I T I 1
| DESCRIPTION | GrROUP | |
|E01247295 | DRIVING LANE WIRING ELEC | 700-1.2 | 1 |2001 |
| | | | ] |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| J
1 B99.01925 2,00 SET SCREW M12X25 DIN915 12X25
2 B99.02600 1,00 RETAINING RING A 12X1 DIN471  12X1
3 B99.02753 2,00 ADJUSTING DISC 12X18X1,2 988  12X18X1,2
4 088.00725 1,00 SWITCH OFF DISC 100-37-40
5 100.51144 1,00  CONTROL HOOK X
6 B99.01876 2,00 LOCK NUT M6 W196 M6 -TENSILOCK-
7 B99.04114 1,00 EYE BOLT M6X30 DIN444-8.8-GAL 6X30
8 B99.01601 1,00  HHC-SCREW M6X20 DIN933-8.8-GAL 6X20
9 097.00140 1,00 TENSION SPRING 1,8X12X44
10 088.00678 1,00  GUARD DISC X
11 100.46329 1,00 LEVER X
12 088.00532 2,00  BEARING BUSH 50-23
13 B94.01859 1,00  ACTUATOR,FIG245, STROKE4O0, X
14 100.52036 1,00  MOTOR BRACKET X
15 B99.03571 1,00 COLLAR A25 DIN705 YELLOW GAL 25



E01247300



I
PAGE |MODEL

I I ] I 1
| EDP-NO. | DESCRIPTION | GROUP |
|E01247300 | DRIVING LANE WIRING MARKING | 700-2 | 1 |2001 l
| | ] | | |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |

1 100.51550 1,00  MOUNTING X

2 200.44944 1,00  STRAP X

3 B94.02251 1,00 ACTUATOR,FTG245,STROKE130 X

4 019.00978 1,00  PROTECTION 1X91X175

5 087.00358 1,00 WIRE CABLE 440LONG 4X440

6 097.00153 1,00 TENSION SPRING 3-18-60

7 015.30090 1,00 LOCKING CLAMP 2X120X184

8 060.02306 2,00 SPACER TUBE 15X1,5X8

9 B89.02026 1,00 CABLE ROLLER FGF 080 C X



G0E£L72104




I
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GrOUP | |
|E01247305 | TRACK INDICATOR | 700-3.1 | 1 |2001
| | | | | il
[ |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
L |
1 100.51482 2,00  BRACKET X
2 060.03624 2,00  TUBE 25X6X179
3 B99.01420 2,00 HHC-SCREW M12X220 931-8.8-GAL 12X220
4 B99.01827 2,00 HEX NUT M12 DIN934-10.9-GAL M12
5 B99.03112 2,00  CONTACT-DISC 12X27,3X1,8 12
6 B96.00255 4,00 PLAIN BEARING MFM-2532-20 X
7 100.51484 1,00 BRACKET R/H X
8 100.51483 1,00 BRACKET L/H X
9 061.02007 2,00  HOLLOW PROFILE 40X40X4X1380
10 100.45013 2,00 DISPLACEMENT BRACKET X
11 100.45135 2,00  TURNING PLATE X
12 015.23912 2,00  U-BRACKET 4X95X464
13 015.23904 2,00  THREADED PLATE 10X30X70
14 037.03153 2,00 PIN 12X178
15 097.00049 4,00 TENSION SPRING 2,5-16-135
16 015.32280 2,00  MOUNTING STRIP 10X45X725
17 037.03653 2,00  BOLT 29,98X45
18 037.04105 2,00  BOLT 19,98X70,3
19 B99.02434 2,00 LINCH PIN GAL 8X45 8X45



E01247310



|
PAGE |MODEL

I I I I 1
| EDP-NO. | DESCRIPTION | GrROUP | |
|E01247310 | TRACK INDICATOR TINE | 700-3.2 | 1 |2001
| ] | | ] -
I ]
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 015.24145 2,00  SHARE 4X132X260
2 015.26005 2,00 WEAR +TEAR POINT 6X94X173
3 060.00537 2,00  SPACER TUBE 15X1,5X40
4 B99.01411 2,00 HHC-SCREW M10X60 DIN931-8.8-GA 10X60
5 B99.01825 2,00 HEXAGON NUT DIN985-M10-8-GAL  M10
6 B99.01073 2,00  HHC-SCREW M12X60 DIN931-8.8-GA 12X60
7 B99.01832 2,00 HEXAGON NUT DIN985-M12-GAL M12
8 B99.01259 4,00 MH-SCREW M10X20 DIN603-8.8-GAL 10X20
9 B99.03115 4,00  CONTACT-WASCHER FORM M 10 10
10 B99.01819 4,00 HEXAGON NUT M10 DIN934-8-GAL  M10



GleLY L0

O//@%

H1/s>ul L¢

HY/s1Ud3l 22



I
PAGE |MODEL

I I I 1
| EDP-NO. | DESCRIPTION | GrOUP | ]
|E01247315 | TRACK INDICATOR DISC | 700-3.3 | 1 |2001 |
| | | | 1 |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |

1 015.24169 1,00  PLATE 8X56X135
3 B99.01427 1,00 HHC-SCREW M16X90 DIN931-8.8-GA 16X90
4 B99.03061 2,00 DISC 17 DIN433-GAL 17
5 B96.00262 2,00  GOOVED BALL BEARING 6005-RS 25-47-12
6 037.03354 1,00 BUSH 25X47,5
7 088.00552 1,00 DISC HUB X
8 B89.02125 1,00 GREASE NIPPLE H1-M10X1,5 71412 X
9 B96.00231 1,00 NILOS RING 25X47 LSTO 25X47
10 B99.02642 1,00 RETAINING RING J 47X1,75 DIN47 47X1,75
11 B99.03047 1,00 PLAIN WASHER 17X44X3 GAL 17
12 089.00577 1,00 SPACING PIECE 30X10
13 089.01205 1,00  HOLLOW DISC 3,5X350
14 B99.03114 1,00 CONTACT-DISC 16X32,3X2,5 16
15 B99.01838 1,00 HEXAGON NUT M16 DIN934-8-GAL  M16
16 B99.01728 3,00  SHC-SCREW DIN912 M8X50-8.8-GAL 8X50
17 B99.03095 3,00 DISC B8,4 DIN125-GAL 8,4
18 088.00551 1,00 HUB COVER 110-40
19 B99.01816 3,00 HEXAGON NUT DIN985-M8-8-GAL M8
20 060.01006 2,00  SPACER TUBE 15X1,5X30
21 015.24170 1,00 PLATE L/H 8X95X120
22 015.24172 1,00 PLATE R/H 8X95X120
0 B99.02202 2,00 GROOVED PIN DIN1473-5X16-St 5X16



E01247320



—

I
PAGE |MODEL

T I T 1
| EDP-NO. | DESCRIPTION | GroOUP | |
|E01247320 | HYDRAULIC LANE MARKERS | 700-3.4 | 1 |2001
| ] | ] | i
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| 1

1 B92.01218 1,00 SVK-PLUG 12L M18X1,5 X

0 B92.01222 1,00 DUST CAP F HYD PLUG X

2 B92.01257 1,00 HYD HOSE-3000-NW10-1X90-250BAR 3000
3 B92.01662 1,00  SV12LOMDCF 12

4 B92.01197 1,00 EGE12LR1/4EDCF 12

5 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X

6 B92.01516 1,00  GE08SLREDOMDCF 8

7 B92.01551 1,00 ET08LOMDCF 8

8 B92.06011 2,00 HYD HOSE-2800-NW6-250BAR 2800
9 B92.01545 2,00  GEOSLMEDOMDCF 8

10 092.00711 2,00 DRAW-IN CYLINDER 30-200-480

0 B92.02128 1,00 CYL-SEALING KIT F 092.00711 X



GZeL72104




[
| EDP-NO.

I
PAGE |MODEL

I I I |
| DESCRIPTION | GROUP | |
|E01247325 | SWITCH FOR HYD LANE MARKERS | 700-3.5 | 1 |2001
| | ] 1 | |
| |
| POS. CODE NO. QTY DESCRIPTION MEASURES [
| |
1 B92.01218 1,00 SVK-PLUG 12L M18X1,5 X
0 B92.01222 1,00 DUST CAP F HYD PLUG X
2 B92.01257 1,00 HYD HOSE-3000-NW10-1X90-250BAR 3000
3 B92.01662 1,00  SV12LOMDCF 12
4 B92.01197 1,00 EGE12LR1/4EDCF 12
5 B92.03537 1,00 REDUCER CHECK VALVE R1/4" X
6 B92.01516 1,00 GEOSLREDOMDCF 8
7 300.52285 1,00 HYD-PIPE CHANGE-OVER VALVE X
8 B92.04279 1,00 CHANGE-OVER VALVE EAK 752 X
9 B92.06011 2,00 HYD HOSE-2800-NW6-250BAR 2800
10 B92.01545 2,00  GE08LMEDOMDCF 8
11 092.00711 2,00 DRAW-IN CYLINDER 30-200-480
0 B92.02128 1,00 CYL-SEALING KIT F 092.00711 X



0e€L7¢104




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247330 | GUIDE DISC | 700-4 | 1 |2001
{ | ] | | JI
| POS. CODE NO. QTY DESCRIPTION MEASURES
| ]
1 100.47810 1,00 MOUNTING ARM R/H X
2 100.47809 1,00  MOUNTING ARM L/H X
3 B99.02630 1,00 RETAINING RING A 85X3 DIN471  85X3
4 B99.02646 1,00 RETAINING RING J 68X2,5 DIN472 68X2,5
5 015.09783 1,00 CAP 1,5X70
6 B99.04147 1,00 SLOTTED NUT GUK 30X1,5 70852  M30X1,5
7 015.09888 1,00 DISC 3X48
8 060.03331 1,00  SPACER TUBE 40X2X17
9 B98.01459 1,00 O-RING SEAL 56,2X3,0 3770-NBR 56,2X3,0
10 B96.00118 2,00  TAPERED ROLLER BEARING 32007 35-62-18
11 B98.01315 2,00 LAMELLAR RING ASD 91,0/HOURS X
12 006.00530 1,00 BEARING BUSH X
13 009.00117 1,00 FLANGE R/H X
14 015.24180 1,00 DISC COULTER 6X600
15 015.27358 1,00 ADJUSTING ROD 12X45X475
16 097.00091 1,00 PRESSURE SPRING 8-58-280
17 015.27357 1,00 SPRING PLATE 5X65
18 B99.02434 1,00 LINCH PIN GAL 8X45
19 B99.01429 2,00  HHC-SCREW M16X240 DIN931-8.8-G 16X240
20 100.47814 2,00 EYE BOLT 16
21 B99.01483 1,00 HHC-SCREW M18X180 931-8.8-GAL 18X180
22 100.47808 1,00  BRACKET X
23 037.03400 1,00  SHAFT 34,98X110
0 B96.00197 2,00  PLAIN BEARING BUSH 353930 X
24 031.02328 1,00  BOLT 19,98X153
25 015.27359 1,00 LEVER L/H 10X55X396,5
26 B89.02191 1,00 UPPER GUIDE M20X2 190-16 X
27 015.27360 1,00 LEVER R/H 10X55X413,5
28 037.00831 1,00  BOLT 19,98X84
29 092.00234 1,00 DOUBLE ACTING CYLINDER 30-73-290



GEELY7ZL03




!
PAGE |MODEL

[ I I [ 1
| EDP-NO. | DESCRIPTION | GROUP | 1
|E01247335 | GUIDE SLIDE | 700-5 | 1 |2001
| | | | ] |
| 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
1 1
1 100.50883 1,00 GUIDE SLIDE X
2 015.32362 1,00  BRACKET 8X247X425
3 061.02085 1,00 TUBE 80X80X8X690
4 089.00577 2,00  SPACING PIECE 30X10
5 015.23304 4,00 CLAMPING SHELL 8X150X209
6 B89.02187 2,00 UPPER GUIDE M24X3 350-19,3 X
7 B99.01479 4,00 HHC-SCREW M18X90 931-8.8-GAL  18X90
8 B99.04081 4,00 HEXAGON NUT DIN985-M18-8-GAL  M18
9 037.02046 1,00 PIN 16X210
10 B99.01849 11,00  HEXAGON NUT M16 DIN555 M16
11 037.03067 2,00 U-BOLT M16 GAL 16X518
12 031.00135 2,00 DISC 16,5X30X8 30X8
13 B99.02403 1,00 COTTER PIN 3,2X25 DIN94-GAL 3,2X25
14 B99.01096 1,00 HHC-SCREW M16X120 DIN931-8.8-G 16X120

15 B99.01529 6,00 HHC-SCREW M16X40 DIN933-8.8-GA 16X40



Q7€L72103




[ T
PAGE |MODEL

I T I 1
| EDP-NO. | DESCRIPTION | GrROUP |
|E01247345 | RIDGE PRESSURE ROLLERS | 700-7 | 1 |2001
{ | | | | 4{
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 057.04594 1,00 TUBE RW75-81 76,1X3,6X2550
2 015.23420 8,00  CLAMP 5X133X161
3 100.44628 4,00 BEARING CLIP X
4 B96.00254 8,00 PLAIN BEARING MFM-1622-20 X
5 B99.03061 4,00 DISC 17 DIN433-GAL 17
6 B99.03071 4,00 DISC 12 DIN1440-St 12
7 B89.01503 4,00 GREASE NIPPLE H1/S-M8X1 DIN714 X
8 B99.02431 4,00 LINCH PIN 4,5 4,5
9 015.25742 2,00 STOPPER L/H 6X92X130
10 015.23906 4,00 WEIGHT 5X142,5X224
11 015.33171 2,00 SCRAPER L/H 3X129X383
12 015.25741 2,00 STOPPER R/H 6X92X130
13 015.33170 2,00 SCRAPER R/H 3X129X383
14 100.44627 4,00  BRACKET X
15 B93.05623 4,00 WHEEL DM=300 X
16 015.31901 2,00  U-BRACKET 6X110X325



E01247350



I
PAGE |MODEL

[ I I I 1
| EDP-NO. | DESCRIPTION | GrROUP | |
|E01247350 | SPEC SPROCKET F TUBER SPACING | 700-8 | 1 |2001
| | | ] | |
| ]
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 014.00650 1,00 SPROCKET WHEEL 5/8"-Z32 32-30
2 014.00652 1,00 SPROCKET WHEEL 5/8"-Z34 34-30

3 014.00654 1,00 SPROCKET WHEEL 5/8"-Z36 36-30



GGEL7<104

oom




[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247355 | LOOSENING TINES 1 | 700-9.1 | 1 |2001
| | ] ] ] |
I 1
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 100.47851 1,00 TINE MOUNTING R/H X
2 015.27422 2,00  BRACKET 8X122X240
3 B99.01473 4,00 HHC-SCREW M16X150 931-8.8-GAL 16X150
4 015.23543 4,00 CLAMPING PLATE 10X60X76.5
5 B99.01530 4,00  HHC-SCREW M16X50 DIN933-8.8-GA 16X50
0 B99.01838 4,00 HEXAGON NUT M16 DIN934-8-GAL  Ml6
6 B99.02419 4,00 COTTER PIN 6,3X40 DIN94-GAL 6,3X40
7 B89.02280 2,00 TINE CPL w SHARE X
8 B89.02281 2,00  SUPPORTING SPRING X
9 100.47850 1,00 TINE MOUNTING L/H X
10 B89.02282 2,00  SHARE 35X6X195 X
11 B99.04110 2,00 EPICYCLIC BOLT M10X40 10X40






[
| EDP-NO.

[
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | |
|E01247360 | LOOSENING TINES 2 | 700-9.2 | 1 |2001 |
I ] | 1 | 41
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 100.44807 4,00 TINE MOUNTING X
2 015.27422 4,00  BRACKET 8X122X240
3 B99.01473 8,00 HHC-SCREW M16X150 931-8.8-GAL 16X150
4 015.23543 8,00 CLAMPING PLATE 10X60X76.5
5 B99.01530 8,00 HHC-SCREW M16X50 DIN933-8.8-GA 16X50
0 B99.01838 8,00 HEXAGON NUT M16 DIN934-8-GAL  M16
6 B99.02419 8,00 COTTER PIN 6,3X40 DIN94-GAL 6,3X40
7 B89.02280 2,00 TINE CPL w SHARE X
8 B89.02281 2,00  SUPPORTING SPRING X
9 B89.02284 2,00 TINE CPL w SHARE (CRANKED) X
10 B89.02285 2,00  SUPPORTING SPRING (CRANCED) X
11 B89.02282 4,00 SHARE 35X6X195 X
12 B99.04110 4,00 EPICYCLIC BOLT M10X40 10X40



,.

E01247365



I
| EDP-NO.

I
PAGE |MODEL

I [ I 1
| DESCRIPTION | GrROUP | |
|E01247365 | GUIDE TINES | 700-10 | 1 |2001
I | | | ] 41
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| I
1 B89.02431 2,00 TINE w SHARE CPL X
2 B99.01530 4,00 HHC-SCREW M16X50 DIN933-8.8-GA 16X50
3 B99.01838 8,00 HEXAGON NUT M16 DIN934-8-GAL  Ml6



[ vererer )

Fass -.i
| -

/>0

1

7

10
l

12

——

Mﬁﬂ/z ﬁj? °

E01247370



[
| EDP-NO.

I
PAGE |MODEL

I I I 1
| DESCRIPTION | GROUP | l
|E01247370 | EQUIPMENT PICKLE | 700-11 | 1 |2001
| | | | | |
I |
| POS. CODE NO. QTY DESCRIPTION MEASURES |
| |
1 B89.02397 2,00 HOPPER w FRAME 3001 X
2 B89.02399 1,00 VACUUM- AND PRESSURE KETTLE X
3 B89.02400 1,00 TC ATTACHMENT F PICKING EQUIP X
4 B89.02453 2,00 PRESSURE HOSE 1" 1,25m ASM X
5 B89.02454 1,00 PRESSURE HOSE 1" 2,7m ASM X
6 B89.02455 1,00 PRESSURE HOSE 1" 2,0m ASM X
7 B89.02456 2,00  SUCTION HOSE 1" 1,25m ASM X
8 B89.02457 1,00 SUCTION HOSE 1" 2,7m ASM X
9 B89.02458 1,00 SUCTION HOSE 11/2" 1,9m ASM X
10 B89.02459 1,00 SUCTION HOSE 1/2" 4m ASM X
11 B89.02460 2,00 T-PIECE 320832 X
13 100.52752 1,00 SUPPORTING CONCOLE X
14 B89.02461 1,00 BRACKET GAUGE 614976 X
15 100.52753 1,00  BRACKET X
16 B99.01426 1,00 HHC-SCREW M16X85 DIN931-8.8-GA 16X85
17 B99.01529 1,00 HHC-SCREW M16X40 DIN933-8.8-GA 16X40
18 B99.01838 10,00  HEXAGON NUT M16 DIN934-8-GAL  Mlé6
19 015.33210 4,00 BARREL BRACKET 6X103X330
20 037.03067 4,00 U-BOLT M16 GAL 16X518
21 B99.03114 9,00  CONTACT-DISC 16X32,3X2,5 16
22 B99.01414 2,00 HHC-SCREW M12X45 DIN 931-8.8-G 12X45
23 B99.01827 2,00 HEX NUT M12 DIN934-10.9-GAL M12
24 B99.03112 2,00  CONTACT-DISC 12X27,3X1,8 12



GLEL72103




[ T
| EDP-NO. PAGE |MODEL

I I I 1
| DESCRIPTION | GrOUP | |
|E01247375 | EQUIPMENT CAMERA | 700-12 | 1 |2001
| | | | ] |
[ |
| POS. CODE NO. QTY DESCRIPTION MEASURES
| |
1 100.47573 1,00  CAMERA BRACKET X
2 015.28160 1,00  BRACKET 4X201X300
3 015.23688 1,00 STAY 1 8X40X411
4 015.28057 1,00 MOUNTING MAIN ELECTRONIC 3X181X300
5 076.02670 1,00  GUARD RUBBER 3X105X303






W

27.06.2005

ABBREVIATIONS

ENGLISH

_A -
A ANGLE
AB ABSORPTION
AC ASSEMBLY COMPLETED
ACC ACCESSORIES
ACCU ACCUMULATOR
ACFT AIR CHAMBER FLEXIBLE TUBE
ACT AIR CUSHIONED TUBE
ACTU ACTUATION ACTUATION
ADA ADAPTOR
ADD ADDITIONAL
ADH ADHESIVE
ADJ ADJUSTMENT, ADJUSTABLE, ADJUSTING, ADJUSTER
ADJET ADJUSTABLE EQUAL TEE
ADJMSE ADJUSTABLE MALE STUD ELBOW
ADJMSTSB ADJUSTABLE MALE STUB TEE STUD BARREL
AF ADDITIONAL FRAME
AG AGITATOR
AL ALUMINIUM
AN ADJUSTABLE NOSE
APP APPROXIMATELY
AR ARMED
ART ARTICLE
ASC ASCENDING
ASM ASSEMBLED
ASSY ASSEMBLY
ASYM ASYMMETRIC / ASYMMETRY
AT ATTACHMENT
ATM AUTOMATIC
AVP ACTUAL VALUE POTENTIOMETER
AW AIR WEIGHER
AXA AXLE ASSY
AXS AXLE STEERING
B -
B BORE
BA BALL
BC BANJO COUPLING
BE BEARING
BELV BELLEVILLE
BF BACKFLOW
BFC BUNKER FILLING CONVEYOR
BGF BAR GRATE FLIGHT
BHR BACK HOLDING RUBBER
BJ BANJO
BK BED TOPPER
BL BED LEVER
BLA BLADE(S)

Side 1



27.06.2005

BLK BLOCK(S)
BLO BLOWER
BO BOX(ES)
BFP BACKFLOW PIPE
BR BRIGHT (BLANK)
BRA BRAKE, BRAKE ASSY
BS BRASS
BSA BRAKE STEERING AXLE
BSTS BULKHEAD STUFFING BOX
BT BELT
BU BUNKER
BUBV BLOCK UP BALL VALVE
BW BRUSH WEB
BWF BRUSH WEB FRAME
-C -
CA CART
CAB CABINE
CAH CABLE HARNESS
CAN CANADA
CONTROLLER AREA NETWORK
CAP CAPACITY
CAS CENTERING OF AXLE STEERING
CATR CARTRIDGE
CB CENTRE BELT
CBA COVERING BODIES ASSEMBLY
CBL CONTROL BLOCK
CBV COUNTER BALANCE VALVE
cc CONTROL CABINET
CCow CROSS CONVEYOR WEB
CCR CAGE CLEANING ROLLERS
CD CLEANING DEVICE
CDA COVERING DISCS ASSEMBLY
CEF CENTRE FRAME
CELV CART ELEVATOR
CEN CENTRE / CENTRAL(LY)
CENLS CENTRALISED LUBRICATING SYSTEM
CES CENTRE SHARE
CF CRATE-FILLER / COMBI-FRAME
CFBC CHOKE-FREE BANJO COUPLING
CFWO CLAMP FOR FULL WIDTH OPERATIONS
CG COMPAGNIE GERMAN
CH CHAMBER
CHA CHANNEL
CHAW CHANNEL WIDTH
CHBL CHANGEABLE
CHF CHANGING FRAME
CHOV CHANGE-OVER VALVE
CHP CHANNEL PLATE
CHS CHASSIS
CHU CHUTE
cL CLUTCH
CLS CLOD SEPERATOR
CLE CLEANER, CLEANING
CLUS CENTRAL LUBRICATION SYSTEM
CMP COMPLETING PARTS
co CONVEYOR
COA COMPRESSED AIR
COB COLLECTING BOX
coD CONVEYOR DRUM
COM COMPRESS(ED)
CON CONNECTION, CONNECTING
CONH CONNECTOR HOUSING
COND CONDENSER
CONST CONSTANT

Side 2



27.06.2005

COP CONNECTION PIPEWORK

COS COMBI STAR

CcoT CONVERTER

Ccou COUPLING

cov COVER(ED), EVERY BAR COVERED, COVERING

2CoV EVERY SECOND BAR COVERED

CP COPPER

CPTE COMPLETE

CR CLAMPING RING

CRA CRANKED

CRO CROSS

CS (-SCREW) COUNTERSUNK (-SCREW)

CT CHAIN TRENSIONER

CTBL COMBINDED TAIL AND BRAKE LAMP

CTC CROSS TRASH CHANNEL

CTCOC CAM TYPE CUT OUT CLUTCH

CTFWO CLAMPS ANT TINES FOR FULL WIDTH
OPERATIONS

CTG CENTERING

CTR CONTROL

CTU CRAWLER TENSION UNIT

CTVv CONTROL VALVE

Cu CURRENT

CUR CURRENT REGULATOR

Cuv CURRENT VALVE

Ccv CHECK VALVE

Clw COMPLETE WITH

CYL CYLINDRICAL / CYLINDER
D -

D DOUBLE

DA DRIVING AXLE

DAC DOUBLE ACTING

DB DOUBLE BARS

DBB DISTANCE BETWEEN BARS

DBH DISTANCE BETWEEN HOLES

DBR DROP-BASE RIM

DC DUST CAP

DC DRIVE CONTROL

DCA DOUBLE CAMS

DCO DEPTH CONTROL

DCU DRIVE CONTROL UNIT

DD DOUBLE DRIVE

DE DISCHARGE ELEVATOR

DEF DEFLECTION

DEFO DEFOLIATOR

DEL DELIVERY

DEM DEMOUNTABLE

DES DESCENDING

DEV DEVICE

DEW DEVINER WEB

DF DROP FLAP

DGBB DEEP GROOVE BALL BEARING

DGTA DIAL-GAUGE TRANSFERRING APPLIANCE

DIA DIAGONAL

DIB DIABLO ROLLER

DIC DISC COULTER

DIR DOUBLE IDLER ROLLER

DIST DISTANCE

DL DUAL

DLWM DRIVING LANE WIRING MANUAL

DK DENMARK-TYP
RIDGE TOPPER

DM DIAMETER

Side 3



27.06.2005

DNI DOUBLE NIPPLE

DP DISPLACED

DPR DIABLO PRESSURE REGULATION

DPU DRIVE PULLEY

DR DRAWBAR

DRD DRIVEN DISCS

DRI DRIVE / DRIVING

DRL DRIVING LANE

DRS DOUBLE ROLLER SCRAPER

DS DEPTH SYSTEM

DSB DOUBLE STONE SEPARATOR WITH BUNKER

DTAR DEVICE FOR TRANSPORT ALONG ROAD

DU DUPLEX
"E -

EB EYE BOLT

EC EARTH CONVEYOR

ECC ECCENTRIC

ECT ENERGY CHAIN TUBE

ECO ECONOMY

ED END DISC

EDP ELECTRONICAL DATA PROCESSING

EEC EQUAL ELBOW COUPLING

EFC ELBOW FLANGE COUPLING

EK ELECTRO KIT

ELEC ELECTRICAL / ELECTRONIC

ELM ELEMENT

ELV ELEVATOR / ELEVATE

EM ELECTRO MAGNETIC

EMC ELECTRO MAGNETIC CONTROL

EMD EMERGED

EMY EMERGENCY

ENGL ENGLAND

EOF END OF FIELD

EPC EASY PICK CHUTE

EQ EQUAL

EQUIP EQUIPMENT

ER EXTRACTING ROLLER

ESBL END-STOP-BLINK-LIGHT

ESO ELEMENT SWITCH OFF

ETC EQUAL TEE COUPLING

EU EXTRACTION UNIT

EVF EXTRA VALVE FOR

EVFCELV EXTRA VALVE FOR CART ELEVATOR

EWP EXCHANGE WEAR POINT

EXT EXTENDED, EXTENSION

EXTR EXTRACTION / EXTRACTING
“E -

F FOR

F/B FORWARD/BACKWARD

FASSY FINAL ASSEMBLY

FB FLANGE BEARING

FBOX FERTILIZER BOX

FCO FINAL CONVEYOR

FC FLOW CONTROL

FCV FLOW CONTROL VALVE

FCW FINAL CONVEYOR WEB

FD FIELD

FEI FEED INDICATOR

FF FITTING FRAME

FHELV FINE HAULM ELEVATOR

Side 4



27.06.2005

FHF FLAT HOUSING FOR FUSE
FI FEED-IN
FIA FEED-IN ASSY
FIL FILLING
FIN FINGER
FIO FILLING OPTIMIZATION
FIX FIXED
FL FLIGHT(S)
FLA FLANGE
FLAT FLATENED
FLO FLOOR
FLP FLOAT POSITION
FM FEMALE
FO FORM
FOD FOLDING DEVICE
FOL FOLDED
FP FEDDING PIPE
FPA FLUID PICKING ATTACHMENT
FPH FLAT PLUG HOUSING
FR FROM (YEAR)
FRA FRAME
FRCY FRACTION CYLINDER
FRI FRICTION
FRO FRONT
FRRO FRACTIONING ROLLER
FS FERTILIZER SPREADER
FSC FINGER SCRAPER
FT FITTED
FTG FITTING LENGTH
FU FUNNEL
FWC FREE WHEEL CLUTCH
FZ FERTILIZER
-G -
GAL GALVANIZED
GB GREAT BRITAIN
GBF GRIMME BOX FILLER
GBOM GENERAL BILL OF MATERIAL
GEB GEARBOX
GEN GENERATOR
GEPU GEAR PUMP
GKS FLAIL TOPPER
GLYPR GLYCERIN PRESSURE
GMC GRIMME MICRO-CONTROLLER
GR GROOVE
GRA GRADER (ASSEMBLY)
GRP GROOVED PIN
GST GS-TYPE SEPARATOR
GT G-TYPE SEPARATOR
GUB GRIMME-UPDATE-BOX
“H -
H HEAD
HA HOSE ADAPTOR
HAR HARVESTER, HARVESTING
HC HYDRAULIC CLUTCH
HC HARVESTCONTROL
HC-SCREW HEAD CAP SCREW
HCL HOSE CLIP
HCU HAULM CUTTER
HD HAND
HE HANDLING-EQUIPMENT

Side 5



27.06.2005

HEC HECTARE
HELV HAULM ELEVATOR
HER HAULM EXTRACTING ROLLER
HEX HEXAGON
HF HAULM FINGER
HFR HAULM FEED-IN ROLLER
HGA HEDGEHOG ASSY
HGP HEDGEHOG PANEL
HGW HEDGEHOG WEB
HHC-SCREW HEXAGON HEAD CAP SREW
HI HIGHT
HOLE HOLE
HOU HOUSING
HP HOPPER
HS HALLOW SHAFT
HSOFCE HYD SINKING AF FINAL CONVEYOR WEB
HTU ART DER BESCHICHTUNG
HW HUNDRED-WEIGHT
HWB HAULM WEB
HWD HYDROSTATIC WHEEL DRIVE
HY / HYD HYDRAULIC(AL)
HYD-PLAN HYDRAULIC PLAN
HYC HYDRAULIC CIRCUIT
HYM HYDRAULIC MOTOR
HYDRO HYDROSTATIC

-
IB INTERMIDATE BUNKER
ID INPRESS DEPTH
IE IN EXCHANGE
IM INTERMEDIATE
IN INNER / INSIDE
INC INCLINED
INCL INCLUSIVE
INCR INCREASE
IND INDUCTIVE
INFO INFORMATION
INS INSTALL(ATION)
INSTRUM INSTRUMENTS
INT INTAKE
INWB INTAKE WEB
P INNERPART(S)
IR IMPACT RUBBER (FLAP)
IRS IMPACT RUBBER SLAT
IS INSERT
IW INTERIOR WIDTH

_J -
J-BOX JOY-STICK BOX

K -
KLMC KNOTTED-LINK-METRE-CHAIN
KPU KUNSTSTOFF POLYURETHAN

L -

LATCH

Side 6



27.06.2005

LONG
LA LANE ADJUSTER
LAR LARGEFLANGE PLATE
LB LOCK BLOCK
LC LINK CHAIN
LCV LOAD CONTROL VALVE
LE LENGTHENING
LED LIGHT EMITTING DIODE
LEV LEVELLING
LF LIFTING
LG LONG
LGT LONGITUDINAL
LH LIGHT
LHEW LETERIAL HOLM EJECTING WEB
LHT L/H THREAD
L/H LEFT HAND
LI LITTLE
LIB LIFTING BUNKER
LIN LINE
LOF LOWER FRAME
LOP LEAK OIL PIPE
LOS LOOSENING TINES
LOW LOWERING
LOW-M LOW-MAINTENANCE
LR LOCKING RING
LS LOAD SENSING
LSPU LOAD SENSING PUMP
LT LIGHTING
-M -
m METRE
M MALE
MEDIUM
MA MACHINE(S)
MAF MAIN FRAME
MAGN MAGNETIC
MAN MANUAL
MANF MANUAL FOLDING
MC MANOMETER COUPLING
MCV MECHANICAL CONTROL VALVE
MD MAIN DRIVE
ME MESH WIDTH
MECH MECHANIC(AL)
MEG METER GOODS
MF MOVING FLOOR
MFB MOVING FLOOR BUNKER
MFBS MOVING FLOOR BUNKER SUPER
MFBNN MOVING FLOOR BUNKER -NN-TYPE-
MG MAIN GROUP
MH MEDIUM HIGH
MH-SCREW MUSHROOM HEAD-SCREW
MI MIDDLE
MIF MISCELLANEOUS FUNKTION
MK MOUNTING KIT
MO MODULE
MOD MODIFICATION
MOK MODIFICATION KIT
MON MONITORING
MOT MOTOR
MOV MOVABLE / MOVEMENT
MP MOUNTING PLATE
MPL METERING PLATE
MS MEASURE SYSTEM
MSC MALE STUD COUPLING

Side 7



27.06.2005

MSE - MALE STUD ELBOWS

MSEP - MULTI SEP

MSG - MULTI-STEP GEARBOX

MV - MAGNET VALVE

MW - MAIN WEB

MWF - MAIN WEB FRAME

MWV - MAIN WEB VERSION

"MR" - BASIC MACHINE(S) DISCOUNT
-N -

NC - NORMALLY CLOSED

ND - NO DELAY

NI - NICKELINGED

NIE - NIEPER

Nm - NEWTON-METRE

NM - NORMAL

NNPTA - NN PICKING TABLE, THOROUGH-TYPE, w/o GRA,
w/o PCRA, w/o TC

NO - NUMBER / NORMALLY OPENED

NOR - NORWAY

NRV - NON RETURN VALVE

"nto" - NET PRICE(S)

NT - NARROW TYPE, N-TYPE SEPARATOR

NW - NOMINAL WIDTH

NZ - NEW ZEALAND
-0 -

o] - OR

O - ONION(S)

OB - OUTER BELT

OBRA - OVERRUN BRAKE

oC - OIL COOLER

OE - OPTIONAL EXTRA(S)

ONO - ONE NOTCH

OOP - OVERFLOW OIL PIPE

OP - OPERATION / OPERATING

OPM - OPERATING MANUAL

OR - OVERRUNNING

0OSsC - OSCILLATOR

ou - OUTER / OUTSIDE

OvL - OVERLAP

OowWM - OVERLAYING WEB-MAT
P -

p - POLE

P - PITCH / PUSH (Electro)

PA - PART(S)

PARA - PARALLELOGRAM

PB - PINTLE BAR(S)

PC PRODUCT CONVEYOR

PCK - PACKAGE

PCR - PRE-CLEANING ROLLERS

PCS - PIECE(S)

PCV - PRESSURE CONTROL VALVE

PD - PRESSURE DEFLECTION

PE - PEDESTAL

PEF - PERFORATED

PEN - PENDULOUS

PFCS - PANELS FOR CHITTED SEED

PHI - PHASE INVERTER

Side 8



27.06.2005

PHOB PHOTOELECTRIC BEAM
PHOS PHOSPHATIZED
PIMA PISTON MANOMETER
PL PLATE
PLA PLATFORM
PLAS PLASTIC
PM PLATFORM MACHINE
PO POTATO(ES)
POB PICKING OFF BAND, P.O.B.
POCUTEC POTATO CULTIVATION TECHNOLOGY
POD POSITIVE DRIVE
POE POSITIONING EQUIPMENT
POLY POLYAMID
POS POSITION
POT POTATO(ES)
POTI POTENTIOMETER
PP PRESSURE PIPE
PRA PRE-ASSEMBLY
PR PRESSURE
PREC PRESSURE CONTROLLER
PREP PREPARATION
PRFD PRESSURE REGULATION FOR DIABLO
PRGA PROFILED ROLLER GRADER ASSEMBLY
PROG PROGRAMMABLE
PROF PROFILED
PROP PROPORTIONAL
PROT PROTECTING / PROTECTION
PRS PROXIMITY SWITCH
PRU PRICE UNIT ("PU")
PRV PRESSURE RELIEF VALVE
PS POWER SHAFT
PT or PTA PICKING TABLE
PTC PLUG-TYPE CONNECTION
PTO P.T.O. SHAFT (P.T.O. = POWER TAKE-OFF)
PTOU POWER TAKE-OFF UNIT
PTR PRESSURE TRANSMISSION
PU PUMP
PUR POLYURETHAN
PWS PROBE WATER SHORTAGE
QTY QUANTITY
‘R -
R ROTOR
RA REMOTE ACTUATION
RAG ROTOR AGITATOR
RC REVOLUTION COUNTER
RCL REAR COMBINATION LIGHT
RD ROUND
RDA RIDGE DIGGING ASSEY
RDW REVERSE DRIVE WARNING
RE RELEASE
REC REMOTE CONTROL
RED REDUCTION
REG REGULATION
REH REVERSING HORN
REK REPAIR KIT
RELV RING ELEVATOR
RESP RESPECTIVELY
REP REPLACE(-MENT)
RF ROLLER FEELER

Side 9



27.06.2005

RG RIDGE
RGP RIDGE PLATE
RH RECEIVING-HOPPER
R/H RIGHT HAND
RIHIL RIDGING HILLER
RIRE RIDGE RELIEF
RK RETROFIT KIT
RL REAR LAMP
RLR REVERSING LIGHT RELAY
RO ROLLER(S)
ROD ROLLER DESK
ROS ROTOR SHAFT
RP RETURN PIPE
RPR RIDGE PRESSURE ROLLERS
R.P.M. (r.p.m.) REVOLUTION PER MINUTE
RS ROLLER SEPARATOR
RSR RUBBER SPIROL ROLLER
RTR RUBBER TRACK ROLLER
RUB RUBBER BELT
RUC RUBBER COVERED
RUS RUBBER STRIP
RVB RELIEF VALVE BLOCK
RW ROW WIDTH
-S -
s SHAFT
SHORT
SUPER (GT 170)
SA STANDPIPE ADAPTOR
SAAB SELF-ALIGNING BALL BEARING
SAG SWINGING AGITATOR
SB SAFETY BRACKET
SBF SHARE BLADE FRAME
sC STRAIGHT COUPLING
SCA SINGLE CAMS
ScCL SPRING CLIP
SCR SCRAPER
SCRA SELF-CENTERING ROW ADJUSTMENT
SCRE SCREENED
scs SELF-CENTERING STEERING
SCwW SCREW
SD SEALED
SE SWEDEN
SEC SECTIONAL
SEA SEAMLESS
SEG SEGMENT
SEH SEMI HIGH
SENC SENSOR CABLE
SEP SEPARATOR / SEPARATION / SEPARATING
SEPT SEPTEMBER
SER SERIAL
SET SETTING
SF SWING FRAME
SFR SHARE FRAME
SG STAGGERED
SGEB SIDE GEARBOX
SH SELF HYDRAULIC
SHA SHARE
SHB SHAPING BOARD
SHE SHEET
SHC-SCREW SOCKET HEAD CAP SCREW
SHO SHORT
sl SINGLE
SID SIDE DEPOSIT

Side 10



SIP
SJ

SL
SLC
SLE
SML
SMO
SP
SPL
SOCUL
SOV
SPA
SPD
SPE
SPEC
SPI
SPIM
SPLI
SPM
SPP
"S-PRICE"
SPR
SPS
SQ
SR
SRD
SRELV
SRO
SS
SSDT
SSF
SSH
SSP
SSQ
SSR
SSW
ST
STA
STAN
STB
STC
STE
STEA
STDE
STG
STP
STR
STT
STTY
STU
SuU
SucC
SUG
SUP
SUPW
SUS
SuUw

SW
SWB
SWK
SWS
SY
SYM

27.06.2005
SIDE PLATFORM

SHEET JOINER
STORE-LOADER

SLIP CLUTCH

SLE-CAM

SMALL

SMOOTH

SPARE(S)
SPRING-LOADED

SOIL CULTIVATION
SOLENOID VALVE
SPEED ADJUSTMENT
SPIROL DRUM

SPEED

SPECIAL

SPRING

SPRING MOUNTED
SPLITTED

SPECIAL MADE, EXTRA
SPEED PLATE

SELLING PRICE

SPIRAL ROLLER
SPANNER SIZE

SQUARE

SEALING RING

STAR ROLLER DEVICE
SEMI-RING ELEVATOR
SUPPORT ROLLER
STAR SEPARATION
STAR SHAFT DRIVE TRAIN
SECTIONAL STOREFILLING FUNCTION
STAR SHAFT

SPRING SLOTTED PIN
SHORT SQUARE
SEPARATOR STAR ROLLER
SELECTOR SWITCH
STEEL

STAR

STANDARD

STONE BOX
SCREW-TYPE CONNECTION
STEERING, STEERAGE
STEERING AXLE
STAR-DELTA
STEP-GEARBOX

STONE PROTECTION
STRAIGHT

ST-TYPE SEPARATOR
STRONG(ER) TYPE
STAR UNIT
SUPPLEMENT

SUCTION
SUBORDINATE GROUP
SUPPORT
SUPPORTING WHEELS
SUPERSEAL
S-TRENNGERAT;U-TRENNGERAT;W-
TRENNGERAT

SWITCH

SWITCH BOX
SOFTWARE CONFIGURE
SIDEWAYS

SYSTEM

SYMBOL

Side 11



27.06.2005

“T-
T - TEETH
TA - TANDEM
B - TRASH BUNKER
TEB - TERMINAL BOX
TBU - TIPPING BUNKER
TC - TRASH CHANNEL
- TWIN-CONVEYOR

D - THROUGH DRIVE
TE - TENSION / TENSIONER
TH - THERMAL
TI - TECHNICAL INFORMATION
TIG - TIGHTING
TIP - TIPPING
TJ - TENSION JACK
TL - TRACKING LOOSER
T™S - TRAVEL MEASURING SYSTEM
TNO - TWO NOTCHES
TO - TON(S)
TPA - TRACK PITCH ALTERATION
TR - TRANSFER
TRA - TRANSPORT
TRANS - TRANSPARENT
TRC - TRACTOR
TRD - TRANSFER DEVICE
TRHY - TRACTOR HYDRAULIC (CONTROL)
TRI - TRIANGULAR
TRL - TRAILING LEVER
TRW - TRANSFER WEB
TS - TYRE(S)
TT - THROUGH-TYPE
TTS - THREAD TO SQUARE
TW - TRACK WIDTH
TWH - TURBINE WHEELS
TY - TYPE(S)

U -
U - UNDER
UDR - UNDER DRIVE ROLLER
UDH - UNLOADING DURING HARVEST
UG - UPPER GUIDE
uT - UP TO (YEAR)
uo - UP AND OVER

-V -
v - VERSION
VA - VARIATOR
VAL - VALVE(S)
VAR - VARIATION, VARIANT
VDP - VARIABLE DISPLACEMENT
VE - VENTILATION
VIB - VIBRATING
VM - VARIABLE MIRROR
VMS - VIDEO MONITORING SYSTEM
VULC - VULCANIZED

-\W -

Side 12



W
WAB
WAC
WAS
WB
WD
WE
WG
WEL
Wi
WIK
WH
WK
WL
WM
WMHE
WO
WS
WSC
WT
WV
Wwz

w
wBFSP
wEPC
WGA
wWPCRA
wWPFCR
WPRGA
wSS
wTTS

w/o
w/0GA
w/0OE
w/oPCRA
w/oPRGA
w/0S
w/0SNACR

27.06.2005
P.T.O. SHAFT
WARNING BOARD
WATER COOLER
WASHER
WEB
WIDE
(ON) WELDED END
WEBGRADER
WELDLESS
WINDROW INTAKE
WINDROWING KIT
WHEEL(S)
WINKER
WORKING LIGHT
WIDE-MESHED
WIDE-MESHED HAULM ELEVATOR
WOODEN
WRENCH SIZE
WEB SLIP CONTROL
WINDROWING TYPE
WAY-VALVE
WIDE ANGLE P.T.O. SHAFT

WITH

WITH BOX FOR SMALL POTATOES

WITH EASY PICK CHUTE

WITH GRADER ASSEMBLY

WITH PRE-CLEANING ROLLER ASSEMBLY
WITH PRE-FORMED CLAMPING RING

WITH PROFILED ROLLER GRADER ASSEMBLY
WITH SHORT SQUARE

WITH THREAD TO SQUARE

WITHOUT

WITHOUT GRADER ASSEMBLY

WITHOUT OPTIONAL EXTRAS

WITHOUT PRE-CLEANING ROLLER ASSEMBLY
WITHOUT PROFILED ROLLER GRADER ASSEMBLY
WITHOUT SQUARE

WITHOUT SWIVEL NUT AND CLAMPING RING

Side 13



	Deckblatt GL 34 Z.pdf
	Landmaschinenfabrik englisch GL 34 Z.pdf
	img-708124550.pdf
	Kuerzel_englisch.pdf

